Parts Book

Ersatzteile

Lista de Repuestos

Liste de Pieces de Rechange

WACKER
NEUSON

0620642

122

07.2014

Mobile Generators
Mobile Generatoren
Generadores Moviles
Groupes électrogénes

G 25

www.wackerneuson.com







Nameplate
Typenschild

Plaque signalétique
Placa de Identificacion

G 25

A nameplate listing the Model Number, Item Number, Revision, and Serial Number is
attached to each unit. Please record the information found on this plate so it will be available
should the nameplate become lost or damaged. When ordering parts or requesting service
information, you will always be asked to specify the model, item number, revision number,
and serial number of the unit.

Ein Typenschild mit Typ, Artikelnummer, Version und Maschinen-Nummer ist an jedem
Gerat angebracht. Die Daten von diesem Schild bitte notieren, damit sie auch bei Verlust
oder Beschadigung des Schildes noch vorhanden sind. Der Typ, die Artikel-Nummer, die
Versions- Nummer und die Maschinen-Nummer sind bei der Ersatzteilbestellung oder
Nachfragen beziiglich Service-Informationen stets erforderlich.

Una placa de identificacion con el modelo, numero de referencia, nivel de revision y nimero
de serie ha sido afiadida en cada maquina. Favor de anotar los datos en la placa en caso
de que la placa de identificacion sea destruida o perdida. En todos los pedidos para
repuestos necesita siempre el modelo, el nimero de referencia, el nivel de revision y el
ndmero de serie de la maquina en cuestion.

Une plaque signalétique mentionnant le modéle, le numéro de référence, le niveau de
revision et le numéro de série est fixée sur chaque machine. Veuillez noter les informations
relevées sur cette plaque de fagon a ce qu’'elles soient toujours disponibles si la plaque
signalétique venait a étre perdue ou endommagée. Lorsq ue vous commandez des pieces
détachées ou vous sollicitez des informations aprés-vente, on vous demandera toujours de
préciser le modele, le numéro de référence, le niveau de revision et le numéro de série de
la machine.

My machine’s numbers are / Die Nummern meines Gerates sind /
Los nimeros de mi maquina son / Les numéros de ma machine son :

Model Revision
Typ Version
Modelo Nivel de revision
Modéle Niveau de revision
I | — — | |
Iltem No. Serial No.
Artikel-Nr. Maschinen-Nr.
NuUmero de referencia Numero de Serie
Numeéro de référence Numeéro de Série

0620642 - 122 3



Part Numbers - Boldface G 25
Fettgedruckte Artikelnummern

NUumeros de partes en negritas

Numéros de piece - en caracteres gras

Part Numbers appearing in boldface type are recommended spare parts. This means that
these parts are subject to wear under normal operating conditions and may require periodic
service or replacement. It is recommended that these items be stocked to meet the
expected service requirements of this model. Actual stocking quantities of these and other
parts used in more extensive repairs will depend on the service practices of each customer.

Bei den in den Ersatzteillisten fettgedruckten Nummern handelt es sich um empfohlene
Ersatzteile. Dies bedeutet, daR diese Teile bei normalen Anwendungsbedingungen
nattrlicher Abnutzung ausgesetzt sind und gelegentlich ersetzt oder Uberarbeitet werden
mussen. Es wird geraten, diese Teile auf Lager bereit zu haben, um fiir Service-Arbeiten an
diesem Gerat vorbereitet zu sein. Lagerbestéande fir diese und andere Teile, welche fir
ausgiebigere Reparaturarbeiten benétigt werden, kénnen je nach Service-Gewohnheiten
der einzelnen Kunden variieren.

Los numeros de partes en negritas en las Listas llustradas de Partes son los repuestos
recomendados, ésto quiere decir que estas partes se desgastaran bajo circunstancias de
funcionamiento normales y pueden requerir servicio periédico o su reemplazo. Se
recomienda que el cliente mantenga un abastecimiento adecuado de estas partes para
poder satisfacer la demanda requerida por el servicio a la maquina. La cantidad de
repuestos que el cliente necesitara para reparaciones dependera de la péliza de servicio de
cada cliente.

Les numéros de piéces imprimés en caractéres gras dans les Listes des Pieces Détachées
de ce manuel sont les piéces détachées recommandées par la Wacker. Cela veut dire que
ces pieces sont sujettes a usure dans des conditions de travail normales et peuvent
nécessiter de I'entretien ou leur remplacement. Nous recommandons que vous disposez
d’'un stock de ces piéces pour pouvoir satisfaire la demande d’entretien de cette machine.
Le client doit decider lui-méme de la quantité exacte de piéces de rechange qu'il disposera
dans ses stocks.

4 0620642 - 122



G 25

Upper Enclosure
Oberes Gehause
Carcasa Superior
Carter Supérieur

Sheet Metal Assembly
Blechaufbau

Conjunto Planchas de Metal
Plaques de métal

Front Enclosure cpl.
Gehause Komplett Vorne
Conjunto Caja Delantero
Carter de Front

Rear Enclosure cpl.
Gehéause Komplett (hinten)
Conjunto Caja (de atras)
Carter (arriére)

Right Front Door

Rechte Tir Vorne

Puerta Delantera Derecha
Porte de Front/Droite

Front Left Door

Linke Tur Vorne

Puerta Delantera Izquierda
Porte de Front/Gauche

Right Rear Door

Rechte Tir Hinten
Puerta Trasera Derecha
Porte d'Arriere/Droite

Control Box Kit

Schaltkasten kpl.

Caja de control compl.

Boitier des commandes compl.

Control Panel Kit

Schalttafel kpl.

Panel de mando compl.
Tableau de commande compl.

Voltage Regulator
Spannungsregler
Regulador de Voltaje
Régulateur de Tension

Control Box/Lug Box cpl.

Kontrollkasten/Anschluss Anlage

Caja de Control/Conjunto Cajade Conexiones
Boitier de Commande/Boite de Cosses Terminales

Radiator/Bulkhead cpl.
Kuhler/Trennwand
Radiador/Conjunto Mamparo
Radiateur/Cloison de Séparation

Radiator Hoses
Kuhlerschlauche
Mangueras del radiador
Tuyaux du radiateur

Muffler cpl.

Auspufftopf kpl.
Silenciador compl.

Pot d'Echappement compl.

0620642 - 122

Table of Contents

Inhaltsverzeichnis

Indice

Table des matieres

10

12

14

16

18

20

22

24

28

32

34

36

40

42



Table of Contents
Inhaltsverzeichnis
Indice

Table des matiéeres

Engine cpl.
Motor kpl.
Motor compl.
Moteur compl.

Air Cleaner cpl.
Luftfilter kpl.

Filtro del Aire compl.
Boitier de filtre compl.

Generator Mount cpl.

Teile fur Montage des Generators
Piezas para Montaje del Generador
Pieces pour Montage du Générateur

Voltage Selector Switch Box
Schaltkasten

Caja del Interruptor

Coffret Electrique

Battery
Batterie
Bateria
Batterie

Fuel Hose
Kraftstoffleitung
Manguera de combustible
Tuyau de carburant

Fuel/Water Separator
Kraftstoff/Wasserabscheider

Dispositivo para Separar Aguay Combustible
Purgeur de Diesel-Oil

Wiring Harness/Receptacle
Kabelbaum/Steckdose

Conjunto de cables/Tomacorriente

Harnais de cables électriques/Prise de courant

AC Wiring Harness

Kabelbaum, AC

Conjunto de cables, c.a.

Harnais de céables électriques, C.A.

DC Wiring Harness

Kabelbaum, DC

Conjunto de cables, c.d.

Harnais de cables électriques, C.C.

Labels - Control Panel & Controller

Aufkleber - Schalttafel und Kontroller

Calcomanias - Tablero de Mando y Controlador
Autocollants - Tableau de Commande et Controleur

Labels-Diagnostic
Diagnose-Aufkleber
Calcomanias de diagnéstico
Autocollants de diagnostic

Labels
Aufkleber
Calcomanias
Autocollants

Labels-Schematic
Schaltplane-Aufkleber
Calcomanias de esquema
Autocollants de schéma

G 25

44

48

50

52

54

56

58

60

62

64

66

68

70

72

0620642 - 122



G 25

Safety Labels
Sicherheitsaufkleber
Calcomanias de Advertencias
Autocollants de Sécurité

Trailers
Anhéanger
Remolques
Remorques

Trailer Frame w/No Brake
Anhangerrahmen ohne Bremse
Chasis de Remolque sin Freno
Chassis de Remorque sans Frein

Trailer Frame w/Surge Brake
Anhangerrahmen mit Hydraulikbremse
Chasis de Remolque con Freno Hidraulico
Chassis de Remorque avec Frein Hydraulique

Trailer Frame w/Electric Brake
Anhangerrahmen mit elektrik-Bremse
Chasis de Remolque con Freno Eléctrico
Chassis de Remorque avec Frein Electrique

Trailer Frame w/No Brake
Anhangerrahmen ohne Bremse
Chasis de Remolque sin Freno
Chassis de Remorque sans Frein

Trailer Frame w/Electric Brake
Anhangerrahmen mit elektrik-Bremse
Chasis de Remolque con Freno Eléctrico
Chassis de Remorque avec Frein Electrique

Factory-Installed Options
Fabrikfertiges Sonderzubehor
Opciones Instaladas en la Fabrica
Options Installées a I'Usine

Option-Radiator Shutter
Sonderzubehor-Kuhlerabdeckung
Opcioén-Persiana del radiador
Option-Obturateur du radiateur

Option-Radiator Shutter (cont.)
Sonderzubehor-Kihlerabdeckung(Fortsetzung)
Opcién-Persiana del radiador (a continuacién)
Option-Obturateur du radiateur (suite)

Option-Electronic Governor
Sonderzubehor-elektronischer Regler
Opcidn de regulador electronico
Option de régulateur électronique

Option-Engine Block Heater
Sonderzubehor-Heizapparat

Opcion de calentador para bloque del motor
Option de appareil de chauffage

Option-Low Coolant Shutdown
Sonderzubehér-Niedrigkuhlmittelabschaltungssystem
Opcién de apagador por bajo nivel de refrigerante
Option de dispositif d'arrét pour bas niveau de li

Option-Controller heat
Sonderzubehor-Warmeregelung
Opcién-Termorregular
Option-Régulateur de chaleur

0620642 - 122

Table of Contents

Inhaltsverzeichnis

Indice

Table des matieres

74

7

78

82

86

90

94

99

100

102

104

106

108

110



Table of Contents
Inhaltsverzeichnis
Indice

Table des matiéeres

Option-Battery Disconnect
Sonderzubehor-Batterietrennung
Opcidn-desconexion de la bateria
Option-sectionneur de la batterie

Option-Cam Lock Box cpl.
Sonderzubehor-Kabelschuhkasten kpl.
Opcion-Conjunto caja del terminal de cable
Option-Boite compl. de la cosse terminale

Option-Cam Lock Door cpl.
Sonderzubehdr-Kabelschuhtir kpl.
Opcién-Conjunto puerta del terminal de cable
Option-Porte compl. de la cosse terminale

Option-STD Non-Cam Lock Door
Sonderzubehor-Ersatz fiir Kabelschuhtir
Opcioén-Puerta alternativa delterminal de cable
Option-Porte alternative de la cosse terminale

Option-Skid
Sonderzubehor-Palette
Sonderzubehor-Palette
Option-Palette

Option-Extended Run Tank
Sonderzubehor-Dauerlaufkraftstofftank
Opcién-Depésito de combustible de marcha continua
Option-Réservoir de carburantde longue durée

Option-Containment Skid
Sonderzubehér-Sammelbecken
Opcion-Recipiente colector
Option-Réservoir a liquides

Option-Northslope
Sonderzubehor-Northslope
Opcién de Northslope
Option de Northslope

Option-Positive Air Shutoff
Sonderzubehor-Luftungsklappe
Sonderzubehor-Luftungsklappe
Option-soupape de ventilation

G 25

112

114

116

118

120

122

126

128

130

0620642 - 122



Indice
Table des matiéres



Upper Enclosure

Oberes Gehause G 25
Carcasa Superior

Carter Supérieur

922 wc_ex0620344212_10

10 0620642 - 122



G 25

Upper Enclosure
Oberes Gehause
Carcasa Superior
Carter Supérieur

e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Screw Tornillo M16 x 40
857| 0155246 | 4 ;
Schraube Vis 295Nm/218ft.Ibs

922| 0155245 | 4

Hexagon nut
Sechskantmutter

Tuerca hexagonal
Ecrou hexagonal

M16

0620642 - 122

11




Sheet Metal Assembly

Blechaufbau L
Conjunto Planchas de Metal

Plagues de métal

\ 869
966

869

wc_ex0620641100_01

12 0620642 - 122



Sheet Metal Assembly

G 25
Blechaufbau
Conjunto Planchas de Metal
Plagues de métal
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Roof panel Panel de techo
2010182287 1 Dachbeplankung Recouvrement de toit
Front panel Panel delantero
26101572401 1 Blechtafel vorne Tableau d'avant
Panel Panel
101101572441 1 Panel Tableau
Gasket Junta
611)0158118) 1 Dichtung Joint
Gasket Junta
612) 0158849 1 Dichtung Joint
624| 0164218 | 1 Insulator-exhaust comp., front Aislador de caja de escape (delantero)
Isolator des Auspuffkastens (vorne) Isolant de boite d'échappement (d'avant)
Hexagonal flange head screw Tornillo hexagonal de brida M8 x 20
838| 0028404 17 Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
Screw Tornillo M8 x 20 1SO 4017
869| 0158897 | 22 Schraube Vis ENM/L8HtIbs
Flat washer Arandela plana M8 ISO 7089
963| 0158899 8 Unterlegscheibe Rondelle
Lock washer Federring M8
966| 0160626 | 16 Federring Rondelle de ressort

0620642 - 122

13




Front Enclosure cpl. G 25
Gehause Komplett Vorne

Conjunto Caja Delantero

Carter de Front

626

627

402
963

888

963

403
407

200_5000620641110012

14 0620642 - 122



Front Enclosure cpl.

G 25 »
Gehause Komplett Vorne
Conjunto Caja Delantero
Carter de Front
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Front panel Panel delantero
1610182271 1 Blechtafel vorne Tableau d'avant
Splash pan panel Panel de salpicadero
21101572391 1 Spritzwand Tableau de dispositif de protection
Bracket Soporte
393) 0173374/ 1 Konsole Support
Hinge pin Pasador distanciadora
4020164972 2 Abstandstift Goupille d'écartement
Hinge pin Pasador distanciadora
403) 0164970 2 Abstandstift Goupille d'écartement
Hinge Bisagra
40710164973 2 Scharnier Charniére
Hinge Bisagra
408| 0164971 2 Scharnier Charniére
626/ 0164220 | 2 Insulator-exhaust comp., front Aislador de caja de escape (delantero)
Isolator des Auspuffkastens (vorne) Isolant de boite d'échappement (d'avant)
627| 0164221 | 2 Insulator-exhaust comp., side Aislador de caja de escape (lateral)
Isolator des Auspuffkastens (seitlich) Isolant de boite d'échappement (de c6té)
Aislador de caja de escape (sobre la
628| 0164222 | 1 Insulator-exhaust comp., above door puerta)
Isolator des Auspuffkastens (uber der Tir) | Isolant de boite d'échappement (au-dessus
de la po
Label sheet Hoja de calcomanias
7020176179 1 Aufkleberblatt Feuille d'autocollants
853 0157021 6 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 14
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
Screw Tornillo M8 x 20 ISO 4017
869| 0158897 | 10 Schraube Vis
i M8 x 25 ISO 4017
888l 0161194 | 2 Hexagonal head cap screw Tornillo he}agonal X
Sechskantschraube Boulon a téte hexagonale 25Nm/18ft.Ibs
Lock nut Contratuerca M6
91410029117 2 Sicherungsmutter Contre-écrou
M
916! 0030066 | 2 Lock nut Contratuerca 8
Sicherungsmutter Contre-écrou
Flat washer Arandela plana M8 ISO 7089
963| 0158899 12 Unterlegscheibe Rondelle

0620642 - 122

15




Rear Enclosure cpl.
Gehause Komplett (hinten)
Conjunto Caja (de atras)
Carter (arriere)

916

631

630

G 25
18 632
25
632
402 963
-/ 888 285
/280
.
\\\\\\ \\\ h 829
. 95
L 829
953

200_5000620640112014

16 0620642 - 122



Rear Enclosure cpl.

G 25 . .
Gehause Komplett (hinten)
Conjunto Caja (de atras)
Carter (arriere)
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Rear panel Panel trasero
18 0182272 1 Blechtafel hinten Tableau d'arriére
Rear panel Panel trasero
25101572421 1 Blechtafel hinten Tableau d'arriere
Filler tube Tubo de llenado
11010153013 1 Fillrohr Tube de remplisseur
202] 0159017 | 1 Bracket Soporte
Konsole Support
Vent valve Valvula del respiradero
223| 0155186 1 Entliftungsventil Soupape de sortie d'air
Fuel fill port Orificio de relleno de combustible
2801 0153002 1 Kraftstofffull6ffnung Port de remplisseur de carburant
Fuel fill cap Tapa del tanque de combustible M4 x 14
285| 0153424 1 Kraftstofftankdeckel Chapeau de réservoir a essence
Fuel Hose Manguera de combustible
3155200004732 1 Kraftstoffleitung Tuyau de carburant
Hinge pin Pasador distanciadora
402) 0164972 2 Abstandstift Goupille d'écartement
Hinge Bisagra
40710164973 2 Scharnier Charniére
Clamp Abrazadera
517] 0154344 2 Schelle Agrafe
Insulator-rear, side Aislador (de atras y lateral)
630] 0164224 2 Isolator (hinten und seitlich) Isolant (arriére et de co6té)
Aislador-esquina boca de llenado
Insulator-corner, fuel fill combustible
631) 0164225 1 Isolator-Kraftstoff-Fuller Eckwand Isolant-console a équerre - remplisseur de
varbura
Insulator-duct, rear Aislador del tubo (de atras)
632) 0164226 2 Isolator-Rohrenleitung (hinten) Isolant de tuyauterie (arriere)
Wire-ground Alambre a tierra
7445200013415 1 Erdungsdraht Fil de masse
i M5 x 20 DIN 7985A
829| 0154517 | 7 Pan head screw Tprnlllo de cabeza de cono achatado X
Flachkopfschraube Vis ber
Screw Tornillo M8 x 20 ISO 4017
869| 0158897 | 2 Schraube Vis 25Nm/18ft.Ibs
i M8 x 25 ISO 4017
888l 0161194 | 2 Hexagonal head cap screw Tornillo ‘hez<agonal X
Sechskantschraube Boulon a téte hexagonale 25Nm/18ft.Ibs
Lock nut Contratuerca M5 DIN 985
91210010369 7 Sicherungsmutter Contre-écrou
M8
916! 0030066 | 2 chk nut Contratgerca
Sicherungsmutter Contre-écrou
Flat washer Arandela elastica A5 DIN 125
95310010625 7 Scheibe Rondelle de ressort
M8 1ISO 7089
063| 0158899 | 4 Flat washer _ Arandela plana
Unterlegscheibe Rondelle

0620642 - 122

17




Right Front Door

Rechte Tur Vorne G 25
Puerta Delantera Derecha

Porte de Front/Droite

1050

402

633

R

555

wc_ex0620641100_18

18 0620642 - 122



Right Front Door

G 25 .
Rechte Tur Vorne
Puerta Delantera Derecha
Porte de Front/Droite
e L Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Right front door Puerta derecha y delantera
80| 0182273 1 Tar-rechts vorne Porte droite et d'avant
Hinge pin Pasador distanciadora
402/10164972| 2 Abstandstift Goupille d'écartement
Hinge Bisagra
407/0164973 | 4 Scharnier Charniere
410! 0158862 | 1 Dpor Ia_tch Aldaba de puerta
Turverriegelung Loquet de porte
Door prop Apoyo de puerta
555/ 0153022 1 Tarstltze Appui de porte
Insulator-door, rear left Aislador de puerta (de atras,izquierda)
633) 0164227 1 Isolator der Tur (hinten, links) Isolant de porte (arriere, gauche)
Rivet Remache 0,16 x 0,42in
780/ 0176346 | 4 Niet Rivet
Screw Tornillo M8 x 20 ISO 4017
869| 0158897 | 4 Schraube Vis N
Flat washer Arandela plana M8 ISO 7089
963| 0158899 4 Unterlegscheibe Rondelle
Trim seal Moldura
1050 0159372 1 Profilgummi Garniture

0620642 - 122

19




Front Left Door

Linke Tur Vorne

Puerta Delantera Izquierda
Porte de Front/Gauche

1050

635

20

G 25

wc_ex0620641100_20

0620642 - 122



Front Left Door

G 25 . »
Linke Tur Vorne
Puerta Delantera Izquierda
Porte de Front/Gauche
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Left front door Puerta delantero izquierdo
2710182276 ] 1 Tar-links vorne Porte avant gauche
Hinge pin Pasador distanciadora
4030164970 2 Abstandstift Goupille d'écartement
Hinge Bisagra
408/ 0164971 2 Scharnier Charniere
410! 0158862 | 1 Dpor Ia_tch Aldaba de puerta
Turverriegelung Loquet de porte
Door prop Apoyo de puerta
555/ 0153022 1 Tarstltze Appui de porte
Insulator-door, front left Aislador de puerta (delantero, izquierda)
6350164229 1 Isolator der Tur (vorne, links) Isolant de porte (d'avant, gauche)
Rivet Remache 0,16 x 0,42in
780/ 0176346 | 4 Niet Rivet
Screw Tornillo M8 x 20 ISO 4017
869| 0158897 | 4 Schraube Vis 25Nm/18ft.lbs
Flat washer Arandela plana M8 ISO 7089
963| 0158899 4 Unterlegscheibe Rondelle
Trim seal Moldura
1050 0159372 1 Profilgummi Garniture

0620642 - 122

21




Right Rear Door
Rechte Tur Hinten G 25

Puerta Trasera Derecha
Porte d'Arriere/Droite

35

408
403

¥ ¢

963
869

wc_ex0620641100_22

22 0620642 - 122



Right Rear Door

G 25 i
Rechte Tar Hinten
Puerta Trasera Derecha
Porte d'Arriere/Droite
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Control door Puerta de la caja de control
3510177350 1 Schaltkastentir Porte du boitier de commande
275|0176325| 1 | Window ventana
Fenster Fenétre
Hinge pin Pasador distanciadora
403) 0164970 2 Abstandstift Goupille d'écartement
Hinge Bisagra
4080164971 4 Scharnier Charniere
Door latch Aldaba de puerta
4101 0158862 1 Turverriegelung Loquet de porte
Door prop Apoyo de puerta
555/ 0153022 1 Turstltze Appui de porte
Window gasket Empaque de ventana
600| 0176326 1 Fensterdichtung Joint de fenétre
Aislador del apoyo de puerta del tablero de
Insulator-control door prop mando
636] 0164245 1 Isolator der Schalttafeltirstiitze Isolant de I'appui de porte du tableau de
commande
Rivet Remache 0,16 x 0,42in
780| 0176346 | 4 Niet Rivet
i M8 x 20 1SO 4017
869/ 0158897 | 4 Screw Tprnlllo X
Schraube Vis 25Nm/18ft.Ibs
Flat washer Arandela plana M8 ISO 7089
963| 0158899 4 Unterlegscheibe Rondelle
hosi 0159371 1 Trlm_ seal ‘ Moldyra
Profilgummi Garniture

0620642 - 122

23




G 25

Boitier des commandes compl.

Control Box Kit
Schaltkasten kpl.
Caja de control compl.

wc_ex0177688005_02

0620642 - 122

24



Control Box Kit

G 25
Schaltkasten kpl.
Caja de control compl.
Boitier des commandes compl.
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Control box Caja de control
9010176128| 1 Schaltkasten Boitier des commandes
Access cover Tapa de acceso
920163877 1 Abdeckplatte Couvercle a acces
Bracket Soporte
17010158007 1 Konsole Support
Terminal Terminal de conexion
250/0158843| 1 AnschluBklemme Borne d'attache
Terminal block Bloque terminal
265| 0158844 1 Anschlussblock Borne serre-fils
DC wiring harness Conjunto de cables C.D.
341)0176130| 1 DC-Kabelbaum Harnais de cables électriquesCC
Cover plate Placa de cubierta
4170160588 | 1 Deckplatte Couvercle de protection
Circuit breaker Interruptor de circuito 70A
45210153049 1 Unterbrecher Coupe-circuit
Relay w/diode Relai con diodo 70A, 12V
490) 0164957 1 Relais mit diode Relais avec rectificateur
Relay w/diode Relai con diodo 50A, 12V
495/0154386 | 3 Relais mit diode Relais avec rectificateur
Bushing spacer Espaciador 1-5/8in ID
532| 0153092 1 Abstandshiilse Entretoise
Label-control panel Calcomania-Tablero de mando
70010158870 | 1 Aufkleber-Schalttafel Autocollant-Tableau de commande
isi M8 x 80
796! 0171214 | 3 Stud‘ Pern_o prisionero X
Gewindebolzen Goujon
Pan head screw Tornillo de cabeza de cono achatado M4 x 45 DIN 7985A
826/ 0155251 4 Flachkopfschraube Vis ber
i M5 x 12 DIN 7985A
827| 0154515 | 4 Pan head screw Tprmllo de cabeza de cono achatado X
Flachkopfschraube Vis ber
Pan head screw Tornillo de cabeza de cono achatado M5 x 20 DIN 7985A
82910154517 2 Flachkopfschraube Vis ber
53| 0157021 | 8 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 14
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
Screw Tornillo M8 x 20 ISO 4017
869| 0158897 | 2 Schraube Vis
i ilindri M8 x 25 DIN 912
871| 0051543 | 2 Sopket head cap screw Tprr]nlg C|I|nqr|co_ X
Zylinderschraube Vis a téte cylindrique 41Nm/30ft.Ibs
872| 0073164 | 4 Hexagonal flange head screw Tornillo hexagonal de brida M6 x 10
Sechskantflanschschraube Vis hexagonale de bride 10Nm/7ft.Ibs
i M3 x 16 DIN 7985
883| 0110485 | 2 Pan head screw Tprnlllo de cabeza de cono achatado X
Flachkopfschraube Vis ber
Lock nut Contratuerca M4 DIN 985
91110010370 4 Sicherungsmutter Contre-écrou
M8
916! 0030066 | 1 Lgck nut Contratgerca
Sicherungsmutter Contre-écrou
Hexagon nut Tuerca hexagonal M8 DIN 985
92410010367 2 Sechskantmutter Ecrou hexagonal
M8 DIN 934
926! 0010882 | 3 Hexagon nut Tuerca hexagonal
Sechskantmutter Ecrou hexagonal

0620642 - 122

25




G 25

Boitier des commandes compl.

Control Box Kit
Schaltkasten kpl.
Caja de control compl.

wc_ex0177688005_02

0620642 - 122

26



G 25

Control Box Kit

Schaltkasten kpl.

Caja de control compl.

Boitier des commandes compl.

L L Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff

Lock nut Contratuerca M3 DIN 985
92710086710 2 Sicherungsmutter Contre-écrou

Flat washer Arandela elastica A5 DIN 125
953/ 0010625 6 Scheibe Rondelle de ressort

Flat washer Arandela plana M8 ISO 7089

963/ 0158899 | 7

Unterlegscheibe

Rondelle

0620642 - 122

27




G 25

Control Panel Kit

Schalttafel kpl.

Panel de mando compl.
Tableau de commande compl.

wc_ex0177688005_03

0620642 - 122

28



G 25

Control Panel Kit
Schalttafel kpl.
Panel de mando compl.
Tableau de commande compl.

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

Control panel

Tablero de mando

40 | 0176235 Schalttafel Tableau de commande
Plate Placa

410176127 Platte Plaque
Retaining plate Placa de retencién

63 | 0160589 Lagerplatte Plaque d'arrét

201| 0158903 Bracket Soporte
Konsole Support

221/ 0153080

Lockout switch key
Schlussel fir Aussperrungsschalter

Llave para interruptor de cierre eléctrico
Clé pour interrupteur de contre-greve

232| 0160587

Ground wire
Erdungsdraht

Alambre a tierra
Fil de masse

266| 0159130

Terminal block
Anschlussblock

Bloque terminal
Borne serre-fils

Terminal block Bloque terminal 2x4
267/ 0158783 Anschlussblock Borne serre-fils

Hinge Bisagra
40110158696 Scharnier Charniére

Lug box panel Panel de terminales de conexion
4150171449 Anschlusspanel Tableau de cosses terminales
418| 0158784 Latch Aldaba

Verriegelung Loquet

Circuit breaker Interruptor de circuito 20A
4550153263 2 Unterbrecher Coupe-circuit

— — 20A

456! 0153264 Circuit breaker Interruptpr d_e circuito

Unterbrecher Coupe-circuit

Circuit breaker Interruptor de circuito 50A
457) 0153265 Unterbrecher Coupe-circuit

Hour meter Horometro
462) 0174668 Stundenzéhler Compteur horaire

Toggle switch Interruptor de volquete
47710176123 Kipphebelschalter Interrupteur de bascule
478 0165439 | 1 Push button switch Interruptor dg botén _

Druckknopfschalter Interrupteur a poussoir

Wiring harness Conjunto de cables
485/ 0177752 1 Kabelbaum Harnais de cables électriques

GFI Receptacle Kit Juego de tomacorriente GFI
4860089849 2 Satz-GFl Steckdose Jeu de prise de courant GFI

Receptacle Tomacorriente 50A
48710153277 1 Steckdose Prise de courant

Receptacle (socket) Tomacorriente 30A

488| 0088827

Steckdose Prise de courant
Clamp Abrazadera
503) 0153746 2 Schelle Agrafe
543| 0183016 | 1 | KnoP Empuiiadura
Griff Poignée
Guard Protector
57010153523 1 Schutz Protection
Seal Empaque
613/ 0160647 1 Dichtung Joint

0620642 - 122

29




G 25

Control Panel Kit

Schalttafel kpl.

Panel de mando compl.
Tableau de commande compl.

wc_ex0177688005_03

0620642 - 122

30



Control Panel Kit

G 25
Schalttafel kpl.
Panel de mando compl.
Tableau de commande compl.
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Guard Protector
623) 0159152 1 Schutz Protection
Label Calcomania
70410155460 1 Aufkleber Autocollant
Hexagonal head cap screw Tornillo hexagonal M4 x 20 DIN 933
799) 0011486 2 Sechskantschraube Boulon a téte hexagonale 3Nm/2ft.Ibs
Screw Tornillo
803/ 0160599 1 Schraube Vis
Screw Tornillo 6-32x.750
806| 0154513 | 12 Schraube Vis
Screw Tornillo M4 x 14 DIN 7985
831|0110405| 14 Schraube Vis
Screw Tornillo M5 x 16
881|0159811 | 12 Schraube Vis
Lock nut Contratuerca M4 DIN 985
91110010370 | 16 Sicherungsmutter Contre-écrou
Lock nut Contratuerca M5 DIN 985
9121 0010369 | 11 Sicherungsmutter Contre-écrou
Flat washer Arandela elastica A4,3 DIN 125
952/ 0010628 16 Scheibe Rondelle de ressort
Flat washer Arandela elastica A5 DIN 125
953| 0010625 6 Scheibe Rondelle de ressort
Lock washer Arandela elastica M3,5 DIN 127A
97110154532 12 Federring Rondelle de ressort

0620642 - 122

31




Voltage Regulator

Spannungsregler €28
Regulador de Voltaje

Régulateur de Tension

wc_ex0620641100_61

32 0620642 - 122



Voltage Regulator

G 25
Spannungsregler
Regulador de Voltaje
Régulateur de Tension
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Control Module Kit Juego de Médulo de Regulador
4600178987 1 Betatigungsmodulsatz Jeu de Module Régulateur
i M4 x 30 DIN 7985
884| 0115527 | 2 Pan head screw T_ornlllo de cabeza de cono achatado X
Flachkopfschraube Vis ber
Lock nut Contratuerca M4 DIN 985
91110010370 1 Sicherungsmutter Contre-écrou
Flat washer Arandela elastica A4,3 DIN 125
95210010628 2 Scheibe Rondelle de ressort
Voltage regulator Regulador de voltaje
998) 0160770 1 Spannungsregler Régulateur de tension

0620642 - 122

33




Control Box/Lug Box cpl. G 25
Kontrollkasten/Anschluss Anlage

Caja de Control/Conjunto Cajade Conexiones
Boitier de Commande/Boite de Cosses Terminales

125
926

916 840

L1|L2[L3

609

200_5000620709104004

34 0620642 - 122



G 25

Control Box/Lug Box cpl.
Kontrollkasten/Anschluss Anlage

Caja de Control/Conjunto Cajade Conexiones
Boitier de Commande/Boite de Cosses Terminales

Ref. [ Part No. | Qty.| Description
Pos.| Artikel Nr. | St. | Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

Lug Box

4310178975 1 Anschlusskasten

Caja de conexiones
Boite de cosses terminales

125| 0158008 | 2 | Bracket Soporte
Konsole Support
Plate Placa
270|5200000974| 1 Platte Plague

479! 0153079 | 1 Lockout switch

Interruptor de cierre eléctrico

Aussperrungsschalter Interrupteur de contre-greve
Terminal lug Terminal de conexion
4805200000091} 5 Anschluss Cosse terminale
Strain relief Alivio de esfuerzos 1/2in NPT
540] 0153269 1 Zugentlastung Effort a la décharge
Door seal Empaque de puerta
609] 0159440 1 Tardichtung Joint de porte
Label-control panel Calcomania-Tablero de mando
7001 0158870 1 Aufkleber-Schalttafel Autocollant-Tableau de commande
Insert Inserto M8
79110085454 1 Einsatz Insertion
Stud Perno prisionero M8 x 80
796| 0171214 2 Gewindebolzen Goujon
i M8 x 30
840| 0085957 | 2 Screw Tprnlllo X
Schraube Vis 25Nm/18ft.Ibs
Screw Tornillo M8 x 30
841) 0118077 2 Schraube Vis
i M4 x 35 DIN 7985A
867| 0154514 | 2 Pan head screw Tprmllo de cabeza de cono achatado X
Flachkopfschraube Vis ber
Hexagonal head cap screw Tornillo hexagonal M8 x 40 DIN 933
868) 0011454 3 Sechskantschraube Boulon a téte hexagonale 25Nm/18ft.lbs
M4 DIN 985
911! 0010370| 2 L(_)ck nut Contrattferca
Sicherungsmutter Contre-écrou
Lock nut Contratuerca M8
916| 0030066 | 7 Sicherungsmutter Contre-écrou
M8 DIN 934
926| 0010882 | 7 Hexagon nut Tuerca hexagonal
Sechskantmutter Ecrou hexagonal
Flat washer Arandela elastica A43 DIN 125
95210010628 | 4 Scheibe Rondelle de ressort
Flat washer Arandela elastica B84 DIN 125
956| 0010622 2 Scheibe Rondelle de ressort
Flat washer Arandela elastica B8.4
985/ 0160298 | 3 Scheibe Rondelle de ressort

0620642 - 122

35




Radiator/Bulkhead cpl.
Kuhler/Trennwand
Radiador/Conjunto Mamparo
Radiateur/Cloison de Séparation

G 25

| 644

838

200_5000620640115038

36 0620642 - 122



Radiator/Bulkhead cpl.

G 25 »
Kuhler/Trennwand
Radiador/Conjunto Mamparo
Radiateur/Cloison de Séparation
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Guard Kit Protector compl. 15in
110152948 1 Schutz kpl. Protecteur compl.
Radiator cpl. Radiador compl.
14101537321 1 Kuhler kpl. Radiateur compl.
Bulkhead panel Panel de chasis
1510157238 1 Rahmenpanel Tableau de chéassis
Panel Panel
22101530201 1 Panel Tableau
Right side fan guard Guardaventilador (derecha) 15in
800156186 1 Lifterhaube (rechts) Bague de ventilateur (droite)
Left side fan guard Guardaventilador (izquierda) 15in
8110156187 1 Lufterhaube (links) Bague de ventilateur (gauche)
Bracket Soporte
18110162883 | 1 Konsole Support
Drain hose cpl. Manguera de salida compl.
283) 0176217\ 1 Abflussschlauch kpl. Tuyau d'écoulement compl.
Ball valve Valvula de bola
30010154305 1 Kugelhahn Robinet a boisseau sphérique sS9
" ., T4 NPT x 112
Fitting uUnion NPT
433| 0155395 1 Verschraubung Raccord S9
Bottle Botella 2qt
44010155240 1 Flasche Bouteille
C|amp Abrazadera 0,21-0,63 SAE O4MIN
510] 0028707 1 Schelle Agrafe
Insulator Aislador
644| 0178333 1 Isolator Isolant
Plug (threaded) Tapén roscado 1/4-18in NPT
803) 0025605 1 Schraubverschluf Bouchon
Hexagonal head cap screw Tornillo hexagonal 5/16-18 x 3/4in | SAEGR 5
812| 0155391 12 Sechskantschraube Boulon a téte hexagonale 25Nm/18ft.Ibs
i 3/8-16 x 3/4i SAEGR 5
813| 0155392 | 1 Hexagonal head cap screw Tornillo hei(agonal X 3/4in
Sechskantschraube Boulon a téte hexagonale sS3
i i M6 x 16
833/ 0028949 | 2 Hexagonal flange head screw Tprmllo hexagonal de_ brida X
Sechskantflanschschraube Vis hexagonale de bride 10Nm/7ft.Ibs
i i M8 x 20
838| 0028404 | 2 Hexagonal flange head screw Tornillo hexagonal de brida X
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.lbs
Hexagon nut Tuerca hexagonal M6 DIN 985
913/ 0010368 2 Sechskantmutter Ecrou hexagonal
Flat washer Arandela elastica B6,4 DIN 125
95410010624 2 Scheibe Rondelle de ressort
Flat washer Arandela elastica B84 DIN 125
95610010622 | 12 Scheibe Rondelle de ressort
Flat washer Arandela elastica B10,5 DIN 125
95710010621 2 Scheibe Rondelle de ressort
Lock washer Federring B8 DIN 127
97310012397 | 12 Federring Rondelle de ressort
Radiator top hose Manguera superior del radiador
990] 0153056 1 Oberkihlwasserschlauch Tuyau supérieur du radiateur
990| 0119906 | 2 | Hose clamp Abrazaderas de manguera Tgég XOBLX 1 sAE 20
Schlauchschelle Agrafe de tuyau

0620642 - 122

37




Radiator/Bulkhead cpl.
Kuhler/Trennwand
Radiador/Conjunto Mamparo
Radiateur/Cloison de Séparation

G 25

| 644

838

200_5000620640115038

38 0620642 - 122



Radiator/Bulkhead cpl.

G 25 »
Kuhler/Trennwand
Radiador/Conjunto Mamparo
Radiateur/Cloison de Séparation
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Radiator bottom hose Manguera inferior del radiador
99110153057 1 Unterkihlwasserschlauch Tuyau inférieur du radiateur
N0.20 x 0,81 x
Hose clamp Abrazaderas de manguera 1750 SAE 20
991)0119906 2 Schlauchschelle Agrafe de tuyau '
Radiator cap Tapa del radiador
99210163200 1 Kuhlerverschlu3deckel Couvercle du radiateur
Bottle cap Capsula
993/ 0160776 1 Flaschenkapsel Capsule
Hose Manguera
999| 0115328 1 Schlauch Tuyau
Hexagonal head cap screw Tornillo hexagonal 3/8-16 x 3/4in SAE GR 5
1000 0155392 3 Sechskantschraube Boulon a téte hexagonale S3

0620642 - 122

39




Radiator Hoses

Kiihlerschlauche G 25
Mangueras del radiador

Tuyaux du radiateur

869
963

wc_ex0620641100_59

40 0620642 - 122



Radiator Hoses

G 25 " ,
Kuhlerschlauche
Mangueras del radiador
Tuyaux du radiateur
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Spacer Espaciador
620159363 2 Abstandsstiick Entretoise
Drain hose cpl. Manguera de salida compl.
283| 0176217\ 1 Abflussschlauch kpl. Tuyau d'écoulement compl.
Radiator top hose Manguera superior del radiador
325/ 0153056 | 1 Oberkiihlwasserschlauch Tuyau supérieur du radiateur
Radiator bottom hose Manguera inferior del radiador
326| 0153057 1 Unterkihlwasserschlauch Tuyau inférieur du radiateur
Hose clamp Abrazaderas de manguera ?%’52-0 XO8LX 1 saE 20
518/ 0119906 | 4 9N
Schlauchschelle Agrafe de tuyau
Screw Tornillo M10 x 20
844(0154521| 4 Schraube Vis 62Nm/46ft.Ibs S3
53| 0157021 | 6 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 14
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
Screw Tornillo M8 x 20 ISO 4017
869/ 01588971 4 | schraube Vis 25Nm/18ft.Ibs
M8 1ISO 7089
063| 0158899 | 4 Flat washer _ Arandela plana
Unterlegscheibe Rondelle
0620642 - 122 41




Muffler cpl.

Auspufftopf kpl. G25

Silenciador compl.

Pot d'Echappement compl.

880
115 ]
956 212
853
500
924 N
160
1052
931
196
7
210 @ 95
515
| @
|
L
J 500
924
916
1053

wc_ex0009368101_42

42 0620642 - 122



Muffler cpl.

G 25
Auspufftopf kpl.
Silenciador compl.
Pot d'Echappement compl.
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Muffler bracket Ménsula-Silenciador 254
11501591411 1 Konsole-Auspufftopf Support-Pot d'échappement
Muffler Silenciador
16010159109 1 Auspufftopf Pot d'échappement
Spacer Espaciador
196/0117393| 2 Abstandsstiick Entretoise
Exhaust pipe Tubo de escape
210/ 5200006867 1 Auspuffrohr Tuyau d"échappement
Exhaust pipe Tubo de escape 1-3/4in
212) 0158990 1 Auspuffrohr Tuyau d"échappement
Clamp Abrazadera 2in
50010155302 1 Schelle Agrafe
Clamp Abrazadera 1,56-2,50 SAE 32
515| 0112287 2 Schelle Agrafe
853| 0157021 | 1 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 14
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
Hexagonal head cap screw Tornillo hexagonal M8 x 30 DIN 933
880/ 0011456 | 1 Sechskantschraube Boulon a téte hexagonale 25Nm/18ft.Ibs
Lock nut Contratuerca M8
916] 0030066 | 4 Sicherungsmutter Contre-écrou
M8 DIN 985
924] 0010367 | 1 Hexagon nut Tuerca hexagonal
Sechskantmutter Ecrou hexagonal
Lock nut Contratuerca 3/8-16in
93110025723 2 Sicherungsmutter Contre-écrou
Flat washer Arandela elastica B84 DIN 125
95610010622 1 Scheibe Rondelle de ressort
Flat washer Arandela elastica B10,5 DIN 125
95710010621 4 Scheibe Rondelle de ressort
Clamp cpl. Abrazadera compl.
1052 0182804 | 1 Schelle kpl. Agrafe compl.
Exhaust gasket Junta de escape
10530179423 1 Auspuffdichtung Joint d'échappement

0620642 - 122

43




G 25

Engine cpl.
Motor kpl.
Motor compl.
Moteur compl.

-\-ﬁfpl

\ 2 ..\\“\\I ’V(ﬁ‘l\\‘

7

A
\\

984

0620642 - 122

wc_ex0620641100 48

44



G 25

Engine cpl.

Motor kpl.
Motor compl.
Moteur compl.
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Engine-Isuzu Motor Isuzu
1 j0176113) 1 Isuzu-Motor Moteur Isuzu
2 |s200002104| 4 In_jectic_m pump Bomba ir]_yecto_ra
Einspritzpumpe Pompe d'injection
Fan Ventilador 15.75in
3 0153227} 1 Geblaserad Ventilateur
o5 | 0157230 | 2 Engine lmount Soporte de motor
Motortrager Support pour moteur
Drain hose cpl. Manguera de salida compl.
283| 0176217 1 Abflussschlauch kpl. Tuyau d'écoulement compl.
Fitting Unién
29110154301 1 Verschraubung Raccord
Fitting Unién
293| 0154303 1 Verschraubung Raccord s9
Ball valve Valvula de bola
3001 0154305 1 Kugelhahn Robinet a boisseau sphérique
Clip Clip
41910153747 2 Befestigung Clip
Fitting Unién
4260154306 1 Verschraubung Raccord
Fitting Unién
4300154302 1 Verschraubung Raccord
Shockmount Amortiguador
4650164631 2 Puffer Silentbloc
Speed sensor Unidad de alerta de velocidad
4921 0153467 1 Motordrehzahlsensoreinheit Appareil d'alerte de la vitesse
Oil pressure sender Transmisor de presion de aceite
4930176122 1 Oldrucksender Transmetteur a pression d'huile
494! 0153218 1 Temperature sensor Unldad_de' alerta de tempgratura
Temperatursensoreinheit Appareil d'alerte de température s9
Pan head screw Tornillo de cabeza de cono achatado M5 x 20 DIN 7985A
82910154517 2 Flachkopfschraube Vis ber
; M10 x 20
8a4|0154521 | g | SCrewW Tornillo X
Schraube Vis 62Nm/46ft.Ibs S3
Hexagonal head cap screw Tornillo hexagonal M10 x 20 DIN 933
873) 0012364 1 Sechskantschraube Boulon a téte hexagonale 49Nm/36ft.Ibs
i M10 x 60 DIN 931
874] 0011322 | 2 Hexagonal head cap screw Tornillo ‘hez<agonal X
Sechskantschraube Boulon a téte hexagonale 49Nm/36ft.Ibs S3
Lock nut Contratuerca M5 DIN 985
91210010369 2 Sicherungsmutter Contre-écrou
M10 DIN 934
917| 0010883 | 2 Hexagon nut Tuerca hexagonal
Sechskantmutter Ecrou hexagonal
0,40 x1.75x
Flat washer Arandela elastica 0.12
940/0162258| 2 | gpeipe Rondelle de ressort '
Flat washer Arandela elastica B10,5 DIN 125
95710010621 3 Scheibe Rondelle de ressort
i B10 DIN 127
974] 0010644 | 2 Lock vv_asher Federring
Federring Rondelle de ressort
Glow plug Tapén luminoso
980| 0160765 6 Gluhkerze Bougie de préchauffage

0620642 - 122

45




G 25

Engine cpl.
Motor kpl.
Motor compl.
Moteur compl.

-\-ﬁfpl

\ 2 ..\\“\\I ’V(ﬁ‘l\\‘

7

A
\\

984

0620642 - 122

wc_ex0620641100 48

46



Engine cpl.

G 25
Motor kpl.
Motor compl.
Moteur compl.
o . Measurem./Abm. Norm
Ref. | Part No. Description Descripcion
Pos. | Artikel Nr. Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Oil filler cap Llenador de aceite
98110160766 Kappe-Oiffiller Remplisseur d'huile
082! 0160768 Belt _ Correa_
Zahnriemen Courroie
Fuel filter Filtro de combustible
983| 0116344 Kraftstofffilter Filtre a carburant
Qil filter Filtro de aceite
9840116331 Olfilter Filtre d'huile
Fuel pump Bomba de combustible
985 0116339 Kraftstoffpumpe Pompe a carburant
Fuel solenoid Solenoide de combustible
986) 0116350 Kraftstoffsolenoid Solénoide a carburant
Dipstick Indicador del nivel de aceite
987| 0160767 Peilstab Réglette-jauge
Alternator Alternador
988) 0160769 Lichtmaschine Alternateur
Starter Arrancador
995| 0215282 Starter Démarreur
Screw Tornillo M8 x 45
1111/ 5200017460 Schraube Vis

0620642 - 122

47




Air Cleaner cpl.

Luftfilter kpl. €28
Filtro del Aire compl.

Boitier de filtre compl.

316
448 222 515
/ i /

wc_ex0620641100_50

48 0620642 - 122



Air Cleaner cpl.

G 25 ;
Luftfilter kpl.
Filtro del Aire compl.
Boitier de filtre compl.
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Air cleaner element Elemento-filtro
1101601711 1 Filtereinsatz Filtre a air seul
Cap Tapa
2 |0155418| 1 Kappe Capuchon
Gauge Indicador
22210158691 1 Anzeiger Indicateur
2.0in x 510
316| 0159375 | 1 | Hose Manguera nxesomm
Schlauch Tuyau
Nipple fitting Niple 1/8 x 2in
448) 0160693 | 1 Stutzen Raccord
Air cleaner filter Filtro de aire
451/0157231| 1 Luftfilter Filtre a air
Clamp Abrazadera 5.72in
505/ 0158795 1 Schelle Agrafe
Clamp Abrazadera 1,56-2,50 SAE 32
515| 0112287 2 Schelle Agrafe
Lock nut Contratuerca M8
916/ 0030066 | 2 Sicherungsmutter Contre-écrou

0620642 - 122

49




Generator Mount cpl. G 25
Teile fir Montage des Generators

Piezas para Montaje del Generador

Pieces pour Montage du Générateur

wc_ex0009368100 53

50 0620642 - 122



G 25

Generator Mount cpl.

Teile fir Montage des Generators
Piezas para Montaje del Generador
Pieces pour Montage du Générateur

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

2 10176362 1

Generator cpl.
Generator kpl.

Conjunto generador
Générateur compl.

195 0150123 2 | R Eobacido

230|0152078 | 1 | Seab cotrea o

465(0164631| 2 | Shockmount oo

a7|o1sas20| 8 | SO0 e o P

844(0154521 | 4 | GV e onmastis | 53

846(0155250 | 6 | Hexagona) head cap screw ggmglr(w)g(teg;gﬁgfégonale 2/'91I\(I)n:(/:2ft.lbs ;,N -

875(0150005 | 2 | Hexagona) head cap screw ggmgfgfgtaegﬁgf;gonale Tglﬁr:/iz..bs s3

ov1|oonoss 2 | LTI o
P 0,40 x 1.75 x

9400162258 2 | S " Rondelle de ressort o

955(0154529 | 8 | washer Arandea "

oo oor007s| 2 | Lo

974 0010544 | 2 | Lok M

980/ 0176415 1 | Do0e KL Jou fle rectitcateur

1000 5200004644 1 Egggrn g Sgﬂ;ﬂ;ﬁi:ﬂio

10010183341 | 1 | Setor Stator

0620642 - 122

51




Voltage Selector Switch Box G 25
Schaltkasten

Caja del Interruptor

Coffret Electrique

634

wc_ex0620344207_22

52 0620642 - 122



Voltage Selector Switch Box

G 25
Schaltkasten
Caja del Interruptor
Coffret Electrique
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Panel Panel
5010181222 1 Panel Tableau
Panel Panel
5410157933 1 Panel Tableau
Bracket Soporte
178101812241 1 Konsole Support
Strap Correa 10in
230| 0152978 | 1 Band Ruban
Transformer Transformador
47010153231} 3 Transformator Transformateur
Phase switch Interruptor de seleccion de fases 63A
47510153058 1 Phasenwahlerschalter Interrupteur de sélecteur de phase
Clamp Abrazadera 0,25in
519/ 0181214 2 Schelle Agrafe
634| 0164228 | 1 Insulator-rear, control panel Aislador del tablero de mando(de atras)
Schalttafelisolator (hinten) Isolant du tableau de commande (arriere)
Label sheet Hoja de calcomanias
70110181231 ) 1 Aufkleberblatt Feuille d'autocollants
Pan head screw Tornillo de cabeza de cono achatado M4 x 20 DIN 7985
82410110951 4 Flachkopfschraube Vis ber
i M4 x 14 DIN 7985
831|0110405| 4 Screw Tprnlllo X
Schraube Vis
Hexagonal flange head screw Tornillo hexagonal de brida M6 x 16
833) 0028949 13 Sechskantflanschschraube Vis hexagonale de bride 10Nm/7ft.Ibs
Hexagonal flange head screw Tornillo hexagonal de brida M6 x 10
87210073164 10 Sechskantflanschschraube Vis hexagonale de bride 10Nm/7ft.Ibs
Lock nut Contratuerca M4 DIN 985
91110010370 8 Sicherungsmutter Contre-écrou
M6 DIN 985
013] 0010368 | 13 Hexagon nut Tuerca hexagonal
Sechskantmutter Ecrou hexagonal
Flange nut Tuerca de reborde M8 DIN 6923
920] 0115570 1 Flanschmutter Ecrou de bride
Flat washer Arandela elastica A4,3 DIN 125
95210010628 | 12 Scheibe Rondelle de ressort
Knob cpl. Empufadura compl.
1009 0155477 1 Griff kpl. Poignée compl.
Plate Placa
1001 0175082 | 1 Platte Plaque
Latch Aldaba
10020175084 1 Verriegelung Loquet

0620642 - 122

53




Battery
Batterie
Bateria
Batterie

375

54

G 25

853

wc_ex0620709100_58

0620642 - 122



Battery

Batterie
Bateria
Batterie
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. A
Schmierstoff
Frame Chasis
4 10157905| 1 .
Rahmen Chéssis

10 | 0157236 1

Lifting cage frame

Proteccion del motor

Schutzbugel Protection de moteur
Cover Tapa

103/ 0158900 1 Deckel Couvercle
Latch wire Cable de resorte

185|0158982 | 4

Verriegelungskabel

Cable de verrouillage

375|0158985| 1

Positive battery cable
Plusbatteriekabel

Cable positivo de bateria
Cable positif de batterie

10in

3765200000956 1

Negative battery cable
Minusbatteriekabel

Cable negativo de bateria
Cable négatif de batterie

550( 0154319 | 2

L-Bolt
L-Bolzen

Perno forma L
Boulon L

1/2-20 x 1-1/2in

551| 0159046 | 1

Battery bracket

Soporte de bateria

Batteriestutze Support de batterie

Battery Bateria humeda 4in
69010153758 | 1 Nasse Batterie Batterie a I'eau

Hexagonal flange head screw Tornillo hexagonal de brida M8 x 14

853| 0157021 | 8

Sechskantflanschschraube

Vis hexagonale de bride

25Nm/18ft.Ibs

M6 DIN 985
013] 0010368 | 2 Hexagon nut Tuerca hexagonal
Sechskantmutter Ecrou hexagonal
Flat washer Arandela elastica B6,4 DIN 125
95410010624 2 Scheibe Rondelle de ressort
Flat washer Arandela elastica B13 DIN 125
960| 0010620 4 Scheibe Rondelle de ressort

0620642 - 122

55




G 25

) & g nu/. . E@ﬁq
\ © v | p
, | 78 ’m«»ﬁf‘

& /’ \v

® Oy >

) = ) S
v\\'

Fuel Hose
Kraftstoffleitung
Manguera de combustible
Tuyau de carburant

200_5000620642117020

\
230

k\\

AR
Iaa)
)a&wl//v

(o]
I~
(a9}

0620642 - 122

56

973 869



Fuel Hose

G 25 .
Kraftstoffleitung
Manguera de combustible
Tuyau de carburant
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Strap Correa 10in
230| 0152978 | 2 Band Ruban
Fuel fill hose Manguera de combustible 2-3/8 x 200mm
810/ 0159374 1 Kraftstoffschlauch Tuyau de carburant
Positive battery cable Cable positivo de bateria 10in
375/ 0158985 1 Plusbatteriekabel Céable positif de batterie
Negative battery cable Cable negativo de bateria
3765200000956 1 Minusbatteriekabel Cable négatif de batterie
Bracket Soporte
393| 0173374 1 Konsole Support
Manual holder Soporte manual
3945200000029 1 Handbuchhalter Support de manuel
Clamp Abrazadera 2-7/8in
3955200000960 2 Schelle Agrafe
Hex head screw Tornillo M6 X 60
3965200000928 2 Schraube Vis
Hinge pin Pasador distanciadora
403) 0164970 4 Abstandstift Goupille d'écartement
Clamp Abrazadera
51710154344 2 Schelle Agrafe
- 1/2-20 x 1-1/2i
550| 0154319 | 2 L-Bolt Perno forma L X n
L-Bolzen Boulon L
Battery bracket Soporte de bateria
55110159046 1 Batteriestutze Support de batterie
Battery Bateria humeda 4in
69010153758 | 1 Nasse Batterie Batterie a I'eau
Label sheet Hoja de calcomanias
7020176179 1 Aufkleberblatt Feuille d'autocollants
i i M6 x 16
833] 0028949 | 1 Hexagonal flange head screw Tornillo hexagonal de brida X
Sechskantflanschschraube Vis hexagonale de bride 10Nm/7ft.Ibs
Screw Tornillo M10 x 20
84410154521 1 Schraube Vis
53| 0157021 | 3 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 14
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
Screw Tornillo M8 x 20 ISO 4017
8690158897 | 10 Schraube Vis 25Nm/18ft.Ibs
; M6 x 1 x 20
889/ 0029116 | 1 Hexagonal head cap screw Tornillo ‘hez<agonal X1x
Sechskantschraube Boulon a téte hexagonale 10Nm/7ft.Ibs
Hexagon nut Tuerca hexagonal M6 DIN 985
913| 0010368 | 2 Sechskantmutter Ecrou hexagonal
M6
914! 0029117 | 3 chk nut Contratgerca
Sicherungsmutter Contre-écrou
Lock nut Contratuerca M8
9161 0030066 | 6 Sicherungsmutter Contre-écrou
Washer Arandela 0,25 x 1.00in
9501 0156269 | 1 Scheibe Rondelle
Flat washer Arandela plana M8 ISO 7089
963) 0158899 8 Unterlegscheibe Rondelle
Lock washer Federring B8 DIN 127
97310012397} 2 Federring Rondelle de ressort

0620642 - 122

57




G 25
510
317

"

510
314
2

’ .hﬁ q x\,
A — JA £ ) |
v/ A ’/./" .‘/

319
510

314
510

Dispositivo para Separar Aguay Combustible
317

Kraftstoff/Wasserabscheider
Purgeur de Diesel-Oil

Fuel/Water Separator

wc_ex0620641100 79

0620642 - 122

58



Fuel/Water Separator

G 25 .
Kraftstoff/Wasserabscheider
Dispositivo para Separar Aguay Combustible
Purgeur de Diesel-Qil
L o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
2oafonssoss | 1 | el Sopreter
Purgeur de Diesel-Oll

Hose fitting Unién de manguera 3/8 NPT x 5/16in
297/0164618 | 2 Schlauchverschraubung Raccord de tuyau S9

Fuel hose Manguera de combustible 5/16 x 450mm
314(0164382| 1 Kraftstoffleitung Tuyau de carburant

Fuel hose Manguera de combustible 5/16 x 300mm
31710159373 2 Kraftstoffleitung Tuyau de carburant

Fuel hose Manguera de combustible 5/16 x 350mm
318) 0159423 1 Kraftstoffleitung Tuyau de carburant

Fuel hose Manguera de combustible 5/16 x 600mm
319) 0160619 1 Kraftstoffleitung Tuyau de carburant

Clamp Abrazadera 0,21-0,63 SAE O4MIN
510| 0028707 | 10 Schelle Agrafe

Hexagonal head cap screw Tornillo hexagonal M8 x 30 DIN 933
88010011456 2 Sechskantschraube Boulon a téte hexagonale 25Nm/18ft.Ibs

Lock washer Federring M8
956/ 0160626 | 2 Federring Rondelle de ressort

Fuel pump Bomba de combustible
985/0116339| 1 Kraftstoffpumpe Pompe a carburant

0620642 - 122

59




Wiring Harness/Receptacle
Kabelbaum/Steckdose

Conjunto de cables/Tomacorriente

Harnais de céables électriques/Prise de courant

G 25

342
=) =
=21
oL
25
wc_ex0159120002
60 0620642 - 122



Wiring Harness/Receptacle

G 25
Kabelbaum/Steckdose
Conjunto de cables/Tomacorriente
Harnais de cables électriques/Prise de courant
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Recenptacle wiring harness Conjunto de cables para tomacorriente
342| 0159120 1 Kabel%aum fiir S%eckdose Harnais de cables électriquespour prise de
couran
0620642 - 122 61




AC Wiring Harness

Kabelbaum, AC

Conjunto de cables, c.a.

Harnais de cables électriques, C.A.

340

G 25

000000006

[TTTTTT

80660060
[TTTTT]

62

wc_ex0176129002

0620642 - 122



AC Wiring Harness

G 25
Kabelbaum, AC
Conjunto de cables, c.a.
Harnais de cables électriques, C.A.
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
AC wiring harness Conjunto de cables C.A.
340| 0176129 1 AC-Kabelbaum Harnais de cables électriquesCA

0620642 - 122

63




DC Wiring Harness

Kabelbaum, DC L
Conjunto de cables, c.d.

Harnais de cables électriques, C.C.

341

wc_ex0176130005

64 0620642 - 122



DC Wiring Harness

G 25
Kabelbaum, DC
Conjunto de cables, c.d.
Harnais de cables électriques, C.C.
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
DC wiring harness Conjunto de cables C.D.
34110176130 1 DC-Kabelbaum Harnais de cables électriquesCC
Diode cpl. Diodo compl.
34110154349\ 1 Diode kpl. Rectificateur compl.
Resistor Resistencia
34110178061 1 Widerstand Dispositif de resistance

0620642 - 122

65




Labels - Control Panel & Controller

Aufkleber - Schalttafel und Kontroller

Calcomanias - Tablero de Mando y Controlador
Autocollants - Tableau de Commande et Contréleur

G 25

7(\)0
l—_||—| = — .
\Jjﬂaﬂm ; = 2 ,M.l OB o] o
 — N ' 2 1
Al RIS ry |
(§IEIIS ==
L1 |2 [L3 ] 2 : 7 (s
T - m) Y NSV NN T XY b EX=-
IEDSE o &%‘%@M/\ =
. Binlok:
o[ A W] S8 /0
L1lL2IL3| N 50A_J20A [ 50a J20a ] 30n
Fl= F3=
L1|L2[L3[ N ===l

703

—
O

AUS

APAGADO

ARRET
@, /,_x\
N ‘\ )

REMOTE START L / START / RUN
FERNSTART - START / LAUFEN
ARRANQUE ARRANQUE | MARCHA

REMOTO DEMARRER | MARCHE
DEMARRAGE A
\biiliticc

66

wc_ex0620646100_82

0620642 - 122



G 25

Labels - Control Panel & Controller

Aufkleber - Schalttafel und Kontroller

Calcomanias - Tablero de Mando y Controlador
Autocollants - Tableau de Commande et Contréleur

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

700(0158870| 1

Label-control panel
Aufkleber-Schalttafel

Calcomania-Tablero de mando
Autocollant-Tableau de commande

Label Calcomania
703/ 0177693 1 Aufkleber Autocollant
67

0620642 - 122




Labels-Diagnostic
Diagnose-Aufkleber
Calcomanias de diagnostico
Autocollants de diagnhostic

~
rl ]

Ol -

E WC sy0183405—l}€:|
g I . 0
Ll -
I g
ISl —
e ]
1 == ]
[Eosboes ponia ]
M J

0183441_002

68

— 706

705

wc_ex0620641100_99

G 25

0620642 - 122



G 25

Labels-Diagnostic
Diagnose-Aufk

leber

Calcomanias de diagnostico
Autocollants de diagnostic

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

7050183441 | 1

Label-diagnostic
Aufkleber-diagnose

Calcomania-diagnéstico
Autocollant-diagnostic

706/ 0183405 1

Label-diagnostic
Aufkleber-diagnose

Calcomania-diagnostico
Autocollant-diagnostic

0620642 - 122

69




Labels

Aufkleber 62
Calcomanias

Autocollants

NEUSONE

708

700

709

wc_ex0620641100_98

70 0620642 - 122



Labels

G 25
Aufkleber
Calcomanias
Autocollants
e o Measurem./Abm. Norm
Ref. Part No. Description Descripcion
Pos. | Artikel Nr. Beschreibung Description Sealant
Torque/Drehm. T
Label Calcomania
700| 0179942 Aufkleber Autocollant
2071 0222104 Label-Wacker Neuson logo Calcomania-Wacker Neuson logotipo 120
Aufkleber-Wacker Neuson Logo Autocollant-Wacker Neuson logo
Label Calcomania
708| 0159010 Aufkleber Autocollant
209! 0222087 Label-Wacker Neuson symbol Calcomania-Wacker Neuson simbolo 120 OD
Aufkleber-Wacker Neuson symbol Autocollant-Wacker Neuson symbole

0620642 - 122

71




Labels-Schematic G 25
Schaltplane-Aufkleber

Calcomanias de esquema

Autocollants de schéma

El—um EN LI S ] il T

\:gm"w 2Rl RO

: o

o | el R

fo Blo = |2 o[ |2 =[{ |8 201

|

7 T 5 3 T
H e LTRA LOW SULFUR FUEL ONLY
- - i - - u OW SULFUR FUEL O
i NUR ULTRANIEDRIGEN SCHWEFELKRAFTSTOFF
0 7] £ g
SOLAMENTE COMBUSTIBLE DE ULTRABAJO CONTENIDO DE AZUFRE
H
" e €‘>5 " o SEULEMENT CARBURANT DE SOUFRE ULTRA BAS.
8 20 19 7 I
o} o] (o] O J
= | = = Zl E
o]
o
26 28 27 25

[<]
O

(=]
~
N
o

@]
(=]
. B
I

181231

1
H 1
T —
)
]
I

.7_.EE.]_‘

1~

— £
—T:_\

1 )

we_sy0177657-001 wc_sy0177658-003

wc_ex0620641100_62

72 0620642 - 122



Labels-Schematic

G 25 -
Schaltplane-Aufkleber
Calcomanias de esquema
Autocollants de schéma
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Label sheet Hoja de calcomanias
70110181231 1 Aufkleberblatt Feuille d'autocollants
Label-schematic Calcomania-squematico
712)10177657) 1 Aufkleber-Schematisch Autocollant-schéma
Label-schematic Calcomania-squematico
713) 0177658 1 Aufkleber-Schematisch Autocollant-schéma
Label-diesel fuel Calcomania
720|10177416| 1 Aufkleber Autocollant

0620642 - 122

73




Safety Labels
Sicherheitsaufkleber
Calcomanias de Advertencias
Autocollants de Sécurité

G 25

702

S &l ®] e &
: IR : :: : .‘: @J

= = =0 | =

RIS=l

(S

wel) V) Vol | |ol-| (T

||l

K
B

~0 - Q Z
Irmngi’L £ - Gg? - 4 ~O A
@Q@ A D ‘.
1150
N E—
721 &
1293 kg
(2850 LBS)
Operation of This Equipment May Create Sperks That Can Start Fires Around Dry
Vegetation. A Spark Armestor May be Required. The Operator Should Contact Local —
Fire Agencies For Laws or Regulations Relating to Fire Prevention Requirements.
Per GAL. PRC. CODE § 4442.5)
N

74

we_ex0620641100_63

0620642 - 122



Safety Labels

G 25 . :
Sicherheitsaufkleber
Calcomanias de Advertencias
Autocollants de Sécurité
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Label sheet Hoja de calcomanias
7020176179 1 Aufkleberblatt Feuille d'autocollants
Label-spark arrester Calcomania-parachispas
7215200001673 1 Aufkleber-Funkenféanger Autocollant de pare-étincelles
Label-lift hook Calcomania - punto de izaje
1150 5200015093 2 Aufkleber - Haken-Krangehange Autocollant - point de levage

0620642 - 122

75




76



WACKER
NEUSON

Trailers
Anhanger
Remolques
Remorques



Trailer Frame w/No Brake
Anhangerrahmen ohne Bremse
Chasis de Remolque sin Freno
Chéssis de Remorqgue sans Frein

50 ~

78

G 25

wc_ex0154720100_01

0620642 - 122



Trailer Frame w/No Brake

G 25 .
Anhangerrahmen ohne Bremse
Chasis de Remolque sin Freno
Chéssis de Remorque sans Frein
e L Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Axle Eje
2 10155909 1 Achse Essieu
Jack Gato
3 0155899 1 Wagenheber Cric
Label-safety Calcomania-Seguridad
40158541 1 Aufkleber-Sicherheit Autocollant-Sareté
Safety chain Cadena de seguridad
5 | 0155913 2 Sicherheitskette Chaine de sécurité
Wheel rim Ruede borde
6 0180517 2 Drehen Sie Rand Pousser le bord
Plastic fender Guardafango plastico
70158540\ 2 Kunststoffkotflugel Garde-boue en plastique
Grommet Ojal
8 |0152200| 4 Talle Passe-fil
Screw Tornillo
9 10158539 16 Schraube Vis
Nut Tuerca
10 |0151981| 10 Mutter Ecrou
Bolt Perno M16-2,0 x 40
1110152235 4 Bolzen Boulon
Washer Arandela M16
1210152236 | 8 Scheibe Rondelle
Nut Tuerca M16
1310152199 6 | \; tter Ecrou
M12 x 1,75 x 100
14 | 0151973 2 | Bolt Permno XX
Bolzen Boulon
Washer Arandela M12
150152012| 8 Scheibe Rondelle
Nut Tuerca M12
16 10152208 | 5 | \;tter Ecrou
Bolt Perno M10
170152060 | 20 Bolzen Boulon
Washer Arandela M10
18 | 0152150 | 40 Scheibe Rondelle
Nut Tuerca M10
19 | 0152066 | 20 Mutter Ecrou
Label Calcomania
200152148 1 Aufkleber Autocollant
Wiring harness Conjunto de cables
2110155887 1 Kabelbaum Harnais de cables électriques
22 | 0151080 2 | Hight Lampara
Lampe Lampe
Red light Lampara roja
2310155900 2 Rotlicht Voyant rouge
Screw Tornillo
2410152004 8 Schraube Vis
Nut Tuerca
25| 0151956 | 8 | \y ity Ecrou
26 | 0151975 | 2 Light Lampara
Lampe Lampe

0620642 - 122

79




Trailer Frame w/No Brake
Anhangerrahmen ohne Bremse
Chasis de Remolque sin Freno
Chéssis de Remorqgue sans Frein

50 ~

80

G 25

wc_ex0154720100_01

0620642 - 122



Trailer Frame w/No Brake

G 25 .
Anhangerrahmen ohne Bremse
Chasis de Remolque sin Freno
Chéssis de Remorque sans Frein
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Grommet Ojal
2710151999 2 Talle Passe-fil
Reflector Reflector
2810152149 2 Reflektor Réflecteur
Light Lampara
29 | 0151955| 2 Lampe Lampe
Nut Tuerca 1/4-20in
300152003 | 2|\t Ecrou
Washer Arandela 1/4in
810151974} 2 Scheibe Rondelle
Bolt Perno M12-1,75 x 110
350155886 3 Bolzen Boulon
37 |o161911] 1 Ball hitch class Ill Enganche en forma de bola (clase III)
Anhanger-Ose mit Kugel (Klasse 1I) Attelage en forme de bille (classe Il1)
Label Calcomania
4310158528 1 Aufkleber Autocollant
Label Calcomania
4410158517} 1 Aufkleber Autocollant
Pintle hitch cpl. (I:Dcl)i;])olsmvo de conexion de remolque ain
50 [ 0165493 | 1 | Hakenanbauvorrichtung zum Abschleppen | <. Pl
kpl. Dlspolsmf en crochet de remorquage
compl.

0620642 - 122

81




Trailer Frame w/Surge Brake G 25
Anhangerrahmen mit Hydraulikbremse

Chasis de Remolque con Freno Hidraulico

Chéssis de Remorque avec Frein Hydraulique

wc_ex0154721100_01

82 0620642 - 122



Trailer Frame w/Surge Brake

G 25 . : .
Anhangerrahmen mit Hydraulikbremse
Chasis de Remolque con Freno Hidraulico
Chéassis de Remorque avec Frein Hydraulique
o . Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Single hydraulic axle Eje sencillo hidraulico
2 10155910 1 Achse-hydraulisch Essieu seul hydraulique
Jack Gato
3 0155899 1 Wagenheber Cric
Label-safety Calcomania-Seguridad
40158541 1 Aufkleber-Sicherheit Autocollant-Sareté
Safety chain Cadena de seguridad
5 | 0155913 2 Sicherheitskette Chaine de sécurité
Wheel Rueda
6 |0155914| 2 Rad Roue
Plastic fender Guardafango plastico
70158540\ 2 Kunststoffkotflugel Garde-boue en plastique
Grommet Ojal
8 | 0152200 4 Tille Passe-fil
Screw Tornillo
9 10158539 16 Schraube Vis
Nut Tuerca
10 101519811 10 | vy jiter Ecrou
Bolt Perno M16-2,0 x 40
1110152235 4 Bolzen Boulon
Washer Arandela M16
1210152236 | 8 Scheibe Rondelle
Nut Tuerca M16
1310152199 6 | \; tter Ecrou
M12 x 1,75 x 100
14 | 0151973 2 | Bolt Permno XX
Bolzen Boulon
Washer Arandela M12
150152012| 8 Scheibe Rondelle
Nut Tuerca M12
16 10152208 | 5 | \;tter Ecrou
Bolt Perno M10
170152060 | 20 Bolzen Boulon
Washer Arandela M10
18 | 0152150 | 40 Scheibe Rondelle
Nut Tuerca M10
1910152066 20 Mutter Ecrou
Label Calcomania
200152148 1 Aufkleber Autocollant
Wiring harness Conjunto de cables
2110155887 1 Kabelbaum Harnais de cables électriques
22 | 0151980 | 2 Light Lampara
Lampe Lampe
Red light Lampara roja
2310155900 2 Rotlicht Voyant rouge
Screw Tornillo
2410152004 8 Schraube Vis
Nut Tuerca
25| 0151956 | 8 | \y ity Ecrou
26 | 0151975 | 2 Light Lampara
Lampe Lampe

0620642 - 122

83




Trailer Frame w/Surge Brake G 25
Anhangerrahmen mit Hydraulikbremse

Chasis de Remolque con Freno Hidraulico

Chéssis de Remorque avec Frein Hydraulique

wc_ex0154721100_01

84 0620642 - 122



Trailer Frame w/Surge Brake

G 25 . : .
Anhangerrahmen mit Hydraulikbremse
Chasis de Remolque con Freno Hidraulico
Chéassis de Remorque avec Frein Hydraulique
e o Measurem./Abm. Norm
Ref. | Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Grommet Ojal
2710151999 2 Talle Passe-fil
Reflector Reflector
2810152149 2 Reflektor Réflecteur
Light Lampara
29 | 0151955| 2 Lampe Lampe
Nut Tuerca 1/4-20in
300152003 | 2|\t Ecrou
Washer Arandela 1/4in
810151974} 2 Scheibe Rondelle
. Actuador del freno hidraulico
Hydraulic brake actuator ; e .
34 (0155883 | 1 Stellteil der hydraulischen Bremse Dlsposmf de commande du frein
hydraulique
Bolt Perno M12-1,75 x 110
850155886 3 Bolzen Boulon
Bolt Perno M16
3610152098 2 Bolzen Boulon
Coupling Acoplamiento
8710152203 1 Kupplung Accouplement
Valve guard-hydraulic Protector de valvula hidraulica
400155884 1 Hydroventilschutz Protecteur de soupape hydraulique
Brake Line Kit Tuberia de freno compl.
4110155018 1 Bremse-Rohrleitung kpl. Canalisation de frein compl.
Label Calcomania
4310158528 1 Aufkleber Autocollant
Label Calcomania
4410158517\ 1 Aufkleber Autocollant
Coupler ball Enganche de remolque 2in
5010155917 1 Anhangerkupplung Attelage de remorque
Cable Cable
51 | 0152230 1 Kabel Cable

0620642 - 122

85




Trailer Frame w/Electric Brake
Anhangerrahmen mit elektrik-Bremse
Chasis de Remolque con Freno Eléctrico
Chassis de Remorque avec Frein Electrique

G 25

wc_ex0009300105_01

86 0620642 - 122



G 25

Trailer Frame w/Electric Brake
Anhangerrahmen mit elektrik-Bremse
Chasis de Remolque con Freno Eléctrico
Chassis de Remorque avec Frein Electrique

e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Nut Tuerca
1101519811 10| vy ytter Ecrou
Rivet Remache
210155902 8 Niet Rivet
Label Calcomania
3 |0152148) 1 Aufkleber Autocollant
4 |o1s5907] 1 Breakaway Kit Conjuntolde zafar
Bremsensatz Jeu de dérapage
Washer Arandela 1/4in
5 | 0151974 11 Scheibe Rondelle
6 |0151975| 2 Light Lampara
Lampe Lampe
Nut Tuerca 1/4-20in
7| 0152003 | 7| \pyrter Ecrou
Bolt Perno 1/4-20 x 2-1/2in
8 10155906 2 Bolzen Boulon

9 |0161911| 1

Ball hitch class 11l
Anhanger-Ose mit Kugel (Klasse 1)

Enganche en forma de bola (clase III)

Attelage en forme de bille (classe Il1)

oo 2 B o,

12 | 0151999 | 2 %ﬁg“me‘ gilse_ﬁl

130152150 8 ‘é\’cﬁ:gé g:;nddeﬁ:g M10

14 |0175263| 1 Eg:tzen gﬁmgn 1/4-20 x 3172
15 | 0151980 | 2 'I:ié?r*r‘]tpe timﬁi“"

16 | 0155900 | 2 Sgﬁigﬁtht \L/ir;;ir?o:;oéz

17 0152004 | 8 | 35V \T/?Srnillo

18 0151956 | 8 | Mt Tuerca

19 (0155901 | 1

Wire retainer
Kabelhalter

Retenedor de cable
Arrétoir de cable

20 | 0155913 | 2

Safety chain
Sicherheitskette

Cadena de seguridad
Chaine de sécurité

Grommet Ojal
2110152200 4 Tiille Passe-fil

Wheel rim Ruede borde
220180517} 2 Drehen Sie Rand Pousser le bord

Bolt Perno M16-2,0 x 40
23|0152235| 4 Bolzen Boulon

Washer Arandela M16
240152236 8 Scheibe Rondelle

Nut Tuerca M16
25| 0152199 | 4 | \p ity Ecrou

M12 x 1,75 x 100

26 | 0151973 | 2 | Bolt pemo XX

Bolzen Boulon

0620642 - 122

87




Trailer Frame w/Electric Brake
Anhangerrahmen mit elektrik-Bremse
Chasis de Remolque con Freno Eléctrico
Chassis de Remorque avec Frein Electrique

G 25

wc_ex0009300105_01

88 0620642 - 122



Trailer Frame w/Electric Brake

G 25 . . .
Anhangerrahmen mit elektrik-Bremse
Chasis de Remolque con Freno Eléctrico
Chéassis de Remorque avec Frein Electrique
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Washer Arandela M12
2710152012 4 Scheibe Rondelle
Nut Tuerca M12
28 10152208 | 4 | \y jtter Ecrou
Bolt Perno M10
29 10152060| 4 Bolzen Boulon
Nut Tuerca M10
30| 0152066 | 4 |\t Ecrou
Light Lampara
31|0151955| 2 Lampe Lampe
Jack Gato
3210155899 1 Wagenheber Cric
Wiring harness Conjunto de cables
330155888 1 Kabelbaum Harnais de cables électriques
Screw Tornillo
3410158539 16 Schraube Vis
Label-safety Calcomania-Seguridad
350158541} 1 Aufkleber-Sicherheit Autocollant-Sireté
Bolt Perno 1/4-20x 1
360175270 2 Bolzen Boulon
Battery charger Cargador de bateria
380158514\ 1 Batterieladegerat Chargeur de batterie
Label Calcomania
890158528 1 Aufkleber Autocollant
Label Calcomania
4010158517} 1 Aufkleber Autocollant
Plastic fender Guardafango plastico
4110158540\ 2 Kunststoffkotfligel Garde-boue en plastique
Junction box Caja de distribucién
4310179415\ 1 Abzweigkasten Boite de tirage
Bolt Perno M12-1.75 x M40
440179635 2 Bolzen Boulon
5
46 | 0155917 | 1 Cou_pler ball Enganche de remolque n
Anhangerkupplung Attelage de remorque

0620642 - 122

89




Trailer Frame w/No Brake
Anhangerrahmen ohne Bremse
Chasis de Remolque sin Freno
Chéssis de Remorqgue sans Frein

15
S0 16 17
35 18

90

G 25

wc_ex0620332100_01

0620642 - 122



Trailer Frame w/No Brake

G 25 .
Anhangerrahmen ohne Bremse
Chasis de Remolque sin Freno
Chéssis de Remorque sans Frein
e L Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
lorgUe/Drehim: Schmierstoff
Axle Eje
2 10155909 1 Achse Essieu
Jack Gato
3 0152202 1 Wagenheber Cric
Label-safety Calcomania-Seguridad
4 | 01585411 1 | Aufkleber-Sicherheit Autocollant-Sareté
Safety chain Cadena de seguridad
5 | 0155913 2 Sicherheitskette Chaine de sécurité
Wheel Rueda
6 (0155914 | 2 Rad Roue
Plastic fender Guardafango plastico
710158540 2 Kunststoffkotflugel Garde-boue en plastique
Grommet Ojal
8 |0152200| 4 Tulle Passe-fil
Screw Tornillo
9 10158539 16 Schraube Vis
Nut Tuerca
10 101519811 10 | vy jiter Ecrou
Bolt Perno M16-2,0 x 40
1110152235 4 Bolzen Boulon
Washer Arandela M16
1210152236 | 8 Scheibe Rondelle
Nut Tuerca M16
1310152199 6 | \; tter Ecrou
M12 x 1,75 x 100
14 | 0151973 2 | Bolt Permno XX
Bolzen Boulon
Washer Arandela M12
150152012| 8 Scheibe Rondelle
Nut Tuerca M12
16 10152208 | 5 | \;tter Ecrou
Bolt Perno M10
170152060 | 20 Bolzen Boulon
Washer Arandela M10
18 | 0152150 | 40 Scheibe Rondelle
Nut Tuerca M10
19 | 0152066 | 20 Mutter Ecrou
Label Calcomania
200152148 1 Aufkleber Autocollant
Wiring harness Conjunto de cables
2110155887 1 Kabelbaum Harnais de cables électriques
22 | 0151080 2 | Hight Lampara
Lampe Lampe
Red light Lampara roja
2310155900 2 Rotlicht Voyant rouge
Screw Tornillo
2410152004 8 Schraube Vis
Nut Tuerca
25| 0151956 | 8 | \y ity Ecrou
26 | 0151975 | 2 Light Lampara
Lampe Lampe

0620642 - 122

91




Trailer Frame w/No Brake
Anhangerrahmen ohne Bremse
Chasis de Remolque sin Freno
Chéssis de Remorqgue sans Frein

15
S0 16 17
35 18

92

G 25

wc_ex0620332100_01

0620642 - 122



Trailer Frame w/No Brake

G 25 .
Anhangerrahmen ohne Bremse
Chasis de Remolque sin Freno
Chéssis de Remorque sans Frein
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Grommet Ojal
2710151999 2 Tiille Passe-fil
Reflector Reflector
280152149 2 Reflektor Réflecteur
Light Lampara
29 | 0151955 2 Lampe Lampe
Nut Tuerca 1/4-20in
8010152003 | 2| \1tter Ecrou
Washer Arandela 1/4in
810151974\ 2 Scheibe Rondelle
35 | 0155886 | 3 | BO pemo MIZ-L75x 110
Bolzen Boulon
Label Calcomania
4310158528 1 Aufkleber Autocollant
Label Calcomania
4410158517 1 Aufkleber Autocollant
Pintle hitch cpl. (I:D(Eﬁglsmvo de conexion de remolque ain
50 | 0165493 | 1 Egkenanbauvomchtung zum Abschleppen Dispositif en crochet de remorquage
’ compl.

0620642 - 122

93




Trailer Frame w/Electric Brake G 25
Anhangerrahmen mit elektrik-Bremse

Chasis de Remolque con Freno Eléctrico

Chassis de Remorque avec Frein Electrique

wc_ex0620333100_01

94 0620642 - 122



Trailer Frame w/Electric Brake

G 25 . ; :
Anhangerrahmen mit elektrik-Bremse
Chasis de Remolque con Freno Eléctrico
Chéassis de Remorque avec Frein Electrique
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Single electric axle Eje sencillo eléctrico
2 0155911 1 Achse-elektrisch Essieu seul électrique
Jack Gato
3 0155899 1 Wagenheber Cric
Label-safety Calcomania-Seguridad
40158541 1 Aufkleber-Sicherheit Autocollant-Sareté
Safety chain Cadena de seguridad
5 | 0155913 2 Sicherheitskette Chaine de sécurité
Wheel Rueda
6 (0155914 | 2 Rad Roue
Plastic fender Guardafango plastico
70158540\ 2 Kunststoffkotflugel Garde-boue en plastique
Grommet Ojal
8 |0152200| 4 Talle Passe-fil
Screw Tornillo
9 10158539 16 Schraube Vis
Nut Tuerca
10 101519811 10 | vy jiter Ecrou
Bolt Perno M16-2,0 x 40
1110152235 4 Bolzen Boulon
Washer Arandela M16
1210152236 | 8 Scheibe Rondelle
Nut Tuerca M16
1310152199 4 | \; ier Ecrou
M12 x 1,75 x 100
14 | 0151973 2 | Bolt Permno XX
Bolzen Boulon
Washer Arandela M12
150152012| 8 Scheibe Rondelle
Nut Tuerca M12
16 10152208 | 5 | \;tter Ecrou
Bolt Perno M10
170152060 | 20 Bolzen Boulon
Washer Arandela M10
18 | 0152150 | 40 Scheibe Rondelle
Nut Tuerca M10
1910152066 20 Mutter Ecrou
Label Calcomania
200152148 1 Aufkleber Autocollant
Wiring harness Conjunto de cables
2110155888 1 Kabelbaum Harnais de cables électriques
22 | 0151980 | 2 Light Lampara
Lampe Lampe
Red light Lampara roja
2310155900 2 Rotlicht Voyant rouge
Screw Tornillo
2410152004 8 Schraube Vis
Nut Tuerca
25| 0151956 | 8 | \y ity Ecrou
26 | 0151975 | 2 Light Lampara
Lampe Lampe

0620642 - 122

95




Trailer Frame w/Electric Brake G 25
Anhangerrahmen mit elektrik-Bremse

Chasis de Remolque con Freno Eléctrico

Chassis de Remorque avec Frein Electrique

wc_ex0620333100_01

96 0620642 - 122



Trailer Frame w/Electric Brake

G 25 . . .
Anhangerrahmen mit elektrik-Bremse
Chasis de Remolque con Freno Eléctrico
Chéassis de Remorque avec Frein Electrique
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Grommet Ojal
2710151999 2 Tiille Passe-fil
Reflector Reflector
2810152149 2 Reflektor Réflecteur
Light Lampara
29 | 0151955| 2 Lampe Lampe
Nut Tuerca 1/4-20in
300152003 | 6 |\t Ecrou
Washer Arandela 1/4in
8110151974/ 10 Scheibe Rondelle
Bolt Perno M12-1,75 x 110
350155886 3 Bolzen Boulon
Bolt Perno 1/4-20 x 2-1/2in
380155906 | 4 Bolzen Boulon
Breakaway Kit Conjunto de zafar
390155907 1 Bremsensatz Jeu de dérapage
Label Calcomania
4310158528 1 Aufkleber Autocollant
Label Calcomania
4410158517\ 1 Aufkleber Autocollant
Battery charger Cargador de bateria
450158514 1 Batterieladegerat Chargeur de batterie
Pintle hitch cpl. (I:Dcljr;])olsmvo de conexion de remolque ain
50 [ 0165493 | 1 | Hakenanbauvorrichtung zum Abschleppen | <. Pl
kpl. Dlspolsmf en crochet de remorquage
compl.

0620642 - 122

97




98



WACKER
NEUSON

Factory-Installed Options
Fabrikfertiges Sonderzubehor
Opciones Instaladas en la Fabrica
Options Installées a I'Usine



Option-Radiator Shutter

Sonderzubehdor-Kuhlerabdeckung €28
Opcidn-Persiana del radiador
Option-Obturateur du radiateur
A
15

614

614

wc_ex0161054106_01

100 0620642 - 122



Option-Radiator Shutter

G 25 . o
Sonderzubehdr-Kuhlerabdeckung
Opcion-Persiana del radiador
Option-Obturateur du radiateur
o . Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Baffle Deflector
1 10180310] 1 Leitblech Déflecteur
Actuator Actuador
2 |0180311) 1 Stellteil Dispositif de commande
Rod Varilla
3 0171921} 1 Stange Tringle
Fitting Unioén
3 0171922\ 1 Verschraubung Raccord
Hexagon nut Tuerca hexagonal
8 |0171923) 2 Sechskantmutter Ecrou hexagonal
Lock nut Contratuerca
30171924\ 1 Sicherungsmutter Contre-écrou
Hose Manguera
410171925 1 Schlauch Tuyau
Fitting Unién
7|otriezr 2 Verschraubung Raccord
Hose clamp Abrazaderas de manguera
8 |0171928| 4 Schlauchschelle Agrafe de tuyau
Pin Pasador
12101719321 1 | gyify Goupille
Clip Clip
1210171933| 1 Befestigung Clip
Spring Resorte
15| 0171936 1 Feder Ressort
Panel Panel
101101572441 1 Panel Tableau
Baffle Deflector
225/10161051) 1 Leitblech Déflecteur
Gasket Junta
612] 0158849 1 Dichtung Joint
Rubber gasket Junta de goma
614| 0161461 1 Gummidichtung Joint en caoutchouc
i M8 x 2 ISO 4017
869| 0158897 | 9 Screw Tornillo 8x20 SO 40
Schraube Vis s3
Hexagonal head cap screw Tornillo hexagonal M8 x 25 ISO 4017
888) 0161194 5 Sechskantschraube Boulon a téte hexagonale S3
M8 1ISO 7089
063| 0158899 | 11 Flat washer . Arandela plana
Unterlegscheibe Rondelle

0620642 - 122

101




Option-Radiator Shutter (cont.)
Sonderzubehdor-Kuhlerabdeckung(Fortsetzung)
Opcidén-Persiana del radiador (a continuacion)
Option-Obturateur du radiateur (suite)

G 25

wc_ex0161054007_02

102 0620642 - 122



Option-Radiator Shutter (cont.)

G 25 . e
Sonderzubehdor-Kuhlerabdeckung(Fortsetzung)
Opcién-Persiana del radiador (a continuacion)
Option-Obturateur du radiateur (suite)
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Hydraulic elbow fitting Codo hidraulico 3/8in x 90
4220159377 | 1 Hydraulikrohrkrimmer Coude hydraulique S9
Fitting Unién 38 NPTF, 318
BSPT
4230159378 2 Verschraubung Raccord S9
Hose fitting Unién de manguera 5/8in
42410159379 2 Schlauchverschraubung Raccord de tuyau s9
Tie cable Atadura de cable 7,6 x 387
785/ 0047388 5 Kabelbinder Serre-cable

0620642 - 122 103




Option-Electronic Governor
Sonderzubehdor-elektronischer Regler
Opcidn de regulador electrénico
Option de régulateur électronique

G 25

MACHINE DC HARNESS

M 4

WHT-

p—1 LK BLK

RED- 28 RED:

ELECTRONIC RED RED
GOVERNOR I ] S—
MCDULE H— BLE BLE.
£
MAG
: m @

]
bl
492 [ o
O Q o] o] N o
685 i\ B
N e E.
S
/ o = N
yae v ..
= 10 o0
786 = °u

wc_ex0177659005

104 0620642 - 122



Option-Electronic Governor

G 25 " .
Sonderzubehdr-elektronischer Regler
Opcién de regulador electronico
Option de régulateur électronique
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Fuse Fusible 10A
2550079013 1 Sicherung Fusible
Speed sensor Unidad de alerta de velocidad
4920153467 1 Motordrehzahlsensoreinheit Appareil d'alerte de la vitesse
Actuator Actuador
6850177152 1 Stellteil Dispositif de commande 20Nm/15ft.Ibs
686| 0163672 | 1 Governor Rggulador
Regler Régulateur
Wiring harness Conjunto de cables
687] 0176236 1 Kabelbaum Harnais de cables électriques
Cover Tapa
6880177837 1 Deckel Couvercle
Tie cable Atadura de cable 2,5x102
78410070301 1 Kabelbinder Serre-cable
Cable tie Atadura de cable 3,6 x 203
786/ 0111458 | 1 Kabelbinder Serre-cable
Pan head screw Tornillo de cabeza de cono achatado M4 x 12 DIN 7985
823| 0088174 2 Flachkopfschraube Vis ber
Pan head screw Tornillo de cabeza de cono achatado M5 x 12 DIN 7985A
82710154515 2 Flachkopfschraube Vis ber
Flat washer Arandela elastica A5 DIN 125
953| 0010625 2 Scheibe Rondelle de ressort

0620642 - 122

105




Option-Engine Block Heater

Sonderzubehdr-Heizapparat L zs
Opcidn de calentador para blogue del motor
Option de appareil de chauffage
736
o
786

we_ex0159142100_01

106 0620642 - 122



G 25

Option-Engine Block Heater
Sonderzubehér-Heizapparat

Opcidn de calentador para blogue del motor
Option de appareil de chauffage

e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Engine block heater Calentador para bloque del motor
736) 0113912 1 Heizapparat Appareil de chauffage
Cable tie Atadura de cable 3,6 x 203
786/ 0111458 | 1 Kabelbinder Serre-cable
0620642 - 122 107




Option-Low Coolant Shutdown
Sonderzubehdr-Niedrigktuhlmittelabschaltungssystem
Opcidn de apagador por bajo nivel de refrigerante
Option de dispositif d'arrét pour bas niveau de li

G 25

689
L

A

3%

08 0620642 -



G 25

Option-Low Coolant Shutdown
Sonderzubehdr-Niedrigktuhlmittelabschaltungssystem
Opcidén de apagador por bajo nivel de refrigerante
Option de dispositif d'arrét pour bas niveau de li

Ref. [ Part No. | Qty.

Pos. | Artikel Nr.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

Radiator cpl. Radiador compl.
14 0153732 Kuhler kpl. Radiateur compl.
Sensor Unidad de alerta

498| 0159429

Sensoreinheit

Capteur

S9

689| 0177892

Wiring harness

Conjunto de cables

Kabelbaum Harnais de cables électriques
Cable tie Atadura de cable 3,6 x 203
7860111458 Kabelbinder Serre-cable

0620642 - 122

109




Option-Controller heat
Sonderzubehdr-Warmeregelung
Opcidn-Termorregular
Option-Régulateur de chaleur

G 25

wc_ex0177660001

110 0620642 - 122



G 25

Option-Controller heat
Sonderzubehdr-Warmeregelung
Opcion-Termorregular
Option-Régulateur de chaleur

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

617|0175323| 1

Double sided tape
Doppelseitiges Band

Cinta adhesiva por ambos lados
Ruban adhésif double-face

1 x1/16 x 1-1/2in

680| 0177832 | 1

Wiring harness
Kabelbaum

Conjunto de cables
Harnais de cables électriques

0620642 - 122

111




Option-Battery Disconnect

Sonderzubehdr-Batterietrennung
Opcidn-desconexion de la bateria
Option-sectionneur de la batterie

376

"=\\\Y

wc_ex0173408001_01

112 0620642 - 122



Option-Battery Disconnect

G 25 . :
Sonderzubehdr-Batterietrennung
Opcidn-desconexion de la bateria
Option-sectionneur de la batterie
e o Measurem./Abm. Norm
Ref. | Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Battery disconnect Desconexion de la Bateria
0 0173408 1 Batterietrennung Sectionneur de la Batterie
Cable Cable
375/0173363| 1 Kabel Cable
Cable Cable
376|0173362| 1 Kabel Cable
384| 0173383 1 Lockout switch Interruptor de cierre elécgrico
Aussperrungsschalter Interrupteur de contre-gréve
Handle Manija
385| 0173384 1 Handgriff Poignée
Label Calcomania
7150173394\ 1 Aufkleber Autocollant
Pan head screw Tornillo de cabeza de cono achatado M4 x 12 DIN 7985
83210088174 2 Flachkopfschraube Vis ber
Hexagon nut Tuerca hexagonal M4 DIN 934
910] 0010872 2 Sechskantmutter Ecrou hexagonal
Flat washer Arandela elastica A4,3 DIN 125
9521 0010628 | 2 Scheibe Rondelle de ressort
Lock washer Federring B4 DIN 127
97210010655 2 Federring Rondelle de ressort

0620642 - 122

113




Option-Cam Lock Box cpl.

Sonderzubehor-Kabelschuhkasten kpl. €28
Opcién-Conjunto caja del terminal de cable
Option-Boite compl. de la cosse terminale
718
718 828
416 953
911
912f
953
. 541

541

wc_ex0160899100_01

114 0620642 - 122



Option-Cam Lock Box cpl.

G 25 %
Sonderzubehor-Kabelschuhkasten kpl.
Opcidn-Conjunto caja del terminal de cable
Option-Boite compl. de la cosse terminale
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Receptacle panel Panel tomacorrientes
9110159103| 1 Steckdosentafel Tableau de prises de courant
183| 0159102 1 Bracket Soporte
Konsole Support
Wiring harness Conjunto de Cables
39410160895 1 Kabelbaum Harnais de Cables Electriques
Cover Tapa
41610159104 1 Deckel Couvercle
Switch Interruptor
47410160944 1 Schalter Interrupteur
Key Llave
47410179656 | 1 Passfeder Clé
Receptacle Tomacorriente
48410159100/ 5 Steckdose Prise de courant
Strain relief Alivio de esfuerzos 1-1/4in
54110160893 1 Zugentlastung Effort a la décharge
Insulation Aislacién
66710160941 1 Isoliermaterial Matiére isolante
Label sheet Hoja de calcomanias
718) 0161245 1 Aufkleberblatt Feuille d'autocollants
i M4 x 35 DIN 7985A
825| 0154514 | 2 Pan head screw Tprnlllo de cabeza de cono achatado X
Flachkopfschraube Vis ber INm/1ft.lbs
Pan head screw Tornillo de cabeza de cono achatado M5 x 16 DIN 7985A
828/ 0154516 7 Flachkopfschraube Vis ber SNm/4ft.Ios
i M5 x 20 DIN 7985A
829| 0154517 | 20 Pan head screw Tprmllo de cabeza de cono achatado X
Flachkopfschraube Vis ber 5Nm/4ft.los
Screw Tornillo M8 x 20 ISO 4017
869| 0158897 | 2 Schraube Vis 19Nm/14ft.Ibs
i M8 x 25 I1SO 4017
888l 0161194 | 2 Hexagonal head cap screw Tornillo he}agonal X
Sechskantschraube Boulon a téte hexagonale
Nut Tuerca 0,500-13
906| 0025626 | 5 Mutter Ecrou 20Nm/15ft.Ibs
M4 DIN 985
911! 0010370 | 2 chk nut Contratgerca
Sicherungsmutter Contre-écrou
Lock nut Contratuerca M5 DIN 985
9121 0010369 | 24 Sicherungsmutter Contre-écrou
M8
916! 0030066 | 4 chk nut Contratgerca
Sicherungsmutter Contre-écrou
Flat washer Arandela elastica A4.3 DIN 125
95210010628 | 6 Scheibe Rondelle de ressort
Flat washer Arandela elastica A5 DIN 125
953| 0010625 51 Scheibe Rondelle de ressort
Flat washer Arandela elastica B13 DIN 125
9601 0010620 5 Scheibe Rondelle de ressort
Lock washer Federring M8
966| 0160626 | 2 Federring Rondelle de ressort

0620642 - 122

115




Option-Cam Lock Door cpl.
Sonderzubehor-Kabelschuhtir kpl.
Opcién-Conjunto puerta del terminal de cable
Option-Porte compl. de la cosse terminale

G 25

869
963

402

667

wc_ex0160899100_02

116 0620642 - 122



Option-Cam Lock Door cpl.

G 25 " -
Sonderzubehdr-Kabelschuhtir kpl.
Opcién-Conjunto puerta del terminal de cable
Option-Porte compl. de la cosse terminale
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Receptacle panel Panel tomacorrientes
820159101 1 Steckdosentafel Tableau de prises de courant
64 | 0160901 | 1 Retaining plate Placa de‘retgnuon
Lagerplatte Plaque d'arrét
Bracket Soporte
18310159102 1 Konsole Support
Right door hinge Bisagra de puerta-derecha
40210158848 | 2 Turscharnier-rechts Charniére de porte-droite
Door latch Aldaba de puerta
4100158862 1 Tarverriegelung Loquet de porte
Plug Tapén 3/8in SAE
41510179122 1 Stopfen Bouchon
Door prop Apoyo de puerta
585/ 0153022 1 Turstutze Appui de porte
Seal-door Empaque de puerta
608| 0160950 1 Turdichtung Joint de porte
Guard Protector
62410160902 1 Schutz Protection
Insulation Aislacién
667]0160941) 1 Isoliermaterial Matiére isolante
i M5 x 20 DIN 7985A
829| 0154517 | 8 Pan head screw Tprnlllo de cabeza de cono achatado X
Flachkopfschraube Vis ber 5Nm/4ft.Ibs
Pan head screw Tornillo de cabeza de cono achatado M4 x 20 DIN 7985
864| 0110951 2 Flachkopfschraube Vis ber
i M8 x 20 1SO 4017
869/ 0158897 | 4 Screw Tprmllo X
Schraube Vis
Lock nut Contratuerca M4 DIN 985
91110010370 2 Sicherungsmutter Contre-écrou
M5 DIN 985
012! 0010369 | 8 L(_)ck nut Contrattferca
Sicherungsmutter Contre-écrou
Hexagon nut Tuerca hexagonal M6 DIN 985
913) 0010368 | 2 Sechskantmutter Ecrou hexagonal 8Nm/6ft.Ibs
Flat washer Arandela elastica A4,3 DIN 125
95210010628 6 Scheibe Rondelle de ressort
Flat washer Arandela elastica A5 DIN 125
953/ 0010625 8 Scheibe Rondelle de ressort
Flat washer Arandela elastica B6,4 DIN 125
9541 0010624 2 Scheibe Rondelle de ressort
Flat washer Arandela plana M8 ISO 7089
963| 0158899 4 Unterlegscheibe Rondelle
i 0,16 x 0,42i
1000 0176346 | 4 | RIvet Remache XD
Niet Rivet

0620642 - 122

117




Option-STD Non-Cam Lock Door

Sonderzubehdor-Ersatz fur Kabelschuhtir €28
Opcidn-Puerta alternativa delterminal de cable
Option-Porte alternative de la cosse terminale
1050
Q 407 402
633 /
@ - 869

555

780

963

wc_ex0620641100_16

118 0620642 - 122



Option-STD Non-Cam Lock Door

G 25 . . -
Sonderzubehdr-Ersatz fur Kabelschuhtir
Opcidn-Puerta alternativa delterminal de cable
Option-Porte alternative de la cosse terminale
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Left rear door Puerta trasera izquierdo
84| 0182275 1 Links tdr hinten Porte d'Arriére/gauche
Hinge pin Pasador distanciadora
4020164972 2 Abstandstift Goupille d'écartement
Hinge Bisagra
40710164973 4 Scharnier Charniére
410! 0158862 | 1 Dpor Ia_tch Aldaba de puerta
Turverriegelung Loquet de porte
Door prop Apoyo de puerta
555/ 0153022 1 Turstutze Appui de porte
Insulator-door, rear left Aislador de puerta (de atras,izquierda)
633) 0164227 1 Isolator der Tur (hinten, links) Isolant de porte (arriere, gauche)
Rivet Remache 0,16 x 0,42in
780|0176346| 2 Niet Rivet
Screw Tornillo M8 x 20 ISO 4017
869| 0158897 | 4 Schraube Vis 25Nm/18ft.Ibs
Flat washer Arandela plana M8 ISO 7089
963| 0158899 4 Unterlegscheibe Rondelle
Trim seal Moldura
1050 0159372 1 Profilgummi Garniture

0620642 - 122

119




Option-Skid
Sonderzubehdr-Palette
Sonderzubehdr-Palette
Option-Palette

G 25

960

we_ex0178286001_01

120 0620642 - 122



Option-Skid

G 25 "
Sonderzubehor-Palette
Sonderzubehdor-Palette
Option-Palette
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Lower mass frame Mayor parte inferior del chasis
5 0157904 1 Rahmenunterteil Partie inférieure du chéssis
Fuel tank Depésito de combustible 60gal
6 0157906 1 Kraftstofftank Réservoir de carburant
Fuel hose Manguera de combustible 5/16 x 450mm
31410164382 1 Kraftstoffleitung Tuyau de carburant
Fuel Hose Manguera de combustible
3155200004732 1 Kraftstoffleitung Tuyau de carburant
Fuel hose Manguera de combustible 5/16 x 600mm
319) 0160619 1 Kraftstoffleitung Tuyau de carburant
Fitting Unién 5/16 X 3/8in NPT
4201016059 | 2 Verschraubung Raccord S9
Fuel Sensor Kit Juego de Enviador de Combustible
4915200001005 1 Kraftstoffsendersatz Jeu de Emetteur & Carburant
Fitting Unioén
5275200005055 1 Verschraubung Raccord S9
Plug Tapén 1/2in
801) 0153237 1 Stopfen Bouchon s9
Plug Tapén 2,0in NPT
802| 0159651 1 Stopfen Bouchon S9
i M5 x 20 DIN 7985A
829|0154517 | 5 Pan head screw Tprnlllo de cabeza de cono achatado X
Flachkopfschraube Vis ber sS2
Hexagonal flange head screw Tornillo hexagonal de brida M8 x 20
838) 0028404 4 Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.lbs
i M10 x 25
845| 0116164 12 | SCreW Tomillo X
Schraube Vis 49Nm/36ft.Ibs
Lock nut Contratuerca M8
916] 0030066 | 4 Sicherungsmutter Contre-écrou
M10
018| 0089316 | 12 L(_)ck nut Contratt,,lerca
Sicherungsmutter Contre-écrou
Ring seal Anillo sellador 5x7.5 DIN 7603
94910064610/ 5 Dichtungsring Rondelle & étancher
Flat washer Arandela elastica B13 DIN 125
9601 0010620 4 Scheibe Rondelle de ressort

0620642 - 122

121




Option-Extended Run Tank
Sonderzubehdr-Dauerlaufkraftstofftank
Opcidn-Depédsito de combustible de marcha continua
Option-Réservoir de carburantde longue durée

G 25

wc_ex0178287001 01

122 0620642 - 122



Option-Extended Run Tank

G 25 by
Sonderzubehdr-Dauerlaufkraftstofftank
Opcidon-Depdsito de combustible de marcha continua
Option-Réservoir de carburantde longue durée
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Frame Chasis
510165451 1 Rahmen Chéssis
Fuel tank Depésito de combustible 135 gal
6 0165448 1 Kraftstofftank Réservoir de carburant
Block Bloque
9 |0172769| 2 Block Bloc
11 | 0172315 | 2 Supportl_bracket Ménsula de soporte
Unterstitzungskonsole Console de support
Shim Laminita
1210172770] 4 Ausgleichscheibe Cale
Fuel pump cpl. (72 hour fuel tank) Egggssgg combustible compl. (depésito de
20 | 0175832 | 1 | Kraftstoffpumpe kpl. (72 Stunden 5 b L (ré ird
Kraftstofftank) Pompe a carburant compl. (réservoir de
carburant d
Fitting Union 1/8-27 x 5/16in
2010175813 2 Verschraubung Raccord S9
Wire assembly Cable compl.
2210175803 1 Kabelsatz Faisceau de fils
Fuel hose Manguera de combustible 5/16 x 450mm
31410164382 1 Kraftstoffleitung Tuyau de carburant
Fuel hose Manguera de combustible 5/8 x 470mm
315| 0164384 1 Kraftstoffleitung Tuyau de carburant
Fuel hose Manguera de combustible 5/16 x 600mm
319) 0160619 1 Kraftstoffleitung Tuyau de carburant
Fitting Unién 5/16 X 3/8in NPT
420016059 | 2 Verschraubung Raccord
Sensor-fuel wiconnector Unidad de alerta de combustible con
4915200001007\ 1 Sensor, Kraftstoff mit Anschlussteil conector
Capteur de carburant avec connecteur
Fuel sensor gasket Junta de unidad de alerta de combustible
496) 0158908 1 Kraftstoffsensordichtung Joint de I'appareil d'alerte de carburant
Spacer Espaciador
49710183623 1 Abstandsstiick Entretoise
Fitting Unién
52710155285 1 Verschraubung Raccord
Plug Tapén 1/2in
80110153237 1 Stopfen Bouchon
Plug Tap6n 2,0in NPT
802] 0159651 1 Stopfen Bouchon
i i M8 x 20
838| 0028404 | 4 Hexagonal flange head screw Tprnlllo hexagonal de_ brida X
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
; M10 x 25
8a5|0116164| 4 | SCTEW Tornillo X
Schraube Vis 37Nm/27ft.lbs
Hexagonal head cap screw Tornillo hexagonal M12 x 45 x 1.75
871)0172831) 6 Sechskantschraube Boulon a téte hexagonale 120Nm/89ft.lbs | S3
i M12 x 30 DIN 933
877! 0020378 | 6 Hexagonal head cap screw Tornillo \he3<agonal X
Sechskantschraube Boulon & téte hexagonale 120Nm/89ft.lbs | S3
Lock nut Contratuerca M8
916/ 0030066 | 4 Sicherungsmutter Contre-écrou
M10
918! 0089316 | 4 Lgck nut Contratgerca
Sicherungsmutter Contre-écrou

0620642 - 122

123




Option-Extended Run Tank
Sonderzubehdr-Dauerlaufkraftstofftank
Opcidn-Depédsito de combustible de marcha continua
Option-Réservoir de carburantde longue durée

G 25

wc_ex0178287001 01

124 0620642 - 122



Option-Extended Run Tank

G 25 b
Sonderzubehoér-Dauerlaufkraftstofftank
Opcidon-Depdsito de combustible de marcha continua
Option-Réservoir de carburantde longue durée
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Hexagon nut Tuerca hexagonal M12
928) 0177630 6 Sechskantmutter Ecrou hexagonal
Flat washer Arandela elastica B13 DIN 125
9600010620/ 18 Scheibe Rondelle de ressort
Fuse Fusible 3A
965/ 0175091 1 Sicherung Fusible

0620642 - 122

125




Option-Containment Skid
Sonderzubehdr-Sammelbecken
Opcidn-Recipiente colector
Option-Réservoir a liquides

G 25

126

we_ex0178285001_01

0620642 - 122



Option-Containment Skid

G 25 »
Sonderzubehdr-Sammelbecken
Opcidn-Recipiente colector
Option-Réservoir a liquides
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Lower frame Chasis inferior
5 |0160132) 1 Unterer Rahmen Chassis inférieur
Fuel tank Depésito de combustible 60gal
6 0157906 1 Kraftstofftank Réservoir de carburant
Fuel hose Manguera de combustible 5/16 x 450mm
31410164382 1 Kraftstoffleitung Tuyau de carburant
Fuel Hose Manguera de combustible
3155200004732 1 Kraftstoffleitung Tuyau de carburant
Fuel hose Manguera de combustible 5/16 x 600mm
319) 0160619 1 Kraftstoffleitung Tuyau de carburant
Fitting Union 5/16 X 3/8in NPT
4201016059 | 2 Verschraubung Raccord S9
Fuel Sensor Kit Juego de Enviador de Combustible
4915200001005 1 Kraftstoffsendersatz Jeu de Emetteur & Carburant
Fitting Unioén
5275200005055 1 Verschraubung Raccord S9
Plug Tapén 1/2in
801) 0153237 1 Stopfen Bouchon s9
Plug Tapén 2,0in NPT
802| 0159651 1 Stopfen Bouchon S9
i M5 x 20 DIN 7985A
829|0154517 | 5 Pan head screw Tprnlllo de cabeza de cono achatado X
Flachkopfschraube Vis ber sS2
Hexagonal flange head screw Tornillo hexagonal de brida M8 x 20
838) 0028404 4 Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.lbs
i M10 x 25
845| 0116164 12 | SCreW Tomillo X
Schraube Vis 49Nm/36ft.Ibs
Lock nut Contratuerca M8
916] 0030066 | 4 Sicherungsmutter Contre-écrou
M10
018| 0089316 | 12 L(_)ck nut Contratt,,lerca
Sicherungsmutter Contre-écrou
Ring seal Anillo sellador 5x7.5 DIN 7603
94910064610/ 5 Dichtungsring Rondelle & étancher
Flat washer Arandela elastica B13 DIN 125
9601 0010620 4 Scheibe Rondelle de ressort

0620642 - 122

127




Option-Northslope
Sonderzubehdr-Northslope
Opcién de Northslope
Option de Northslope

G 25

200_5000183495001001

128 0620642 - 122



Option-Northslope

G 25 5
Sonderzubehdr-Northslope
Opcidén de Northslope
Option de Northslope
e o Measurem./Abm. Norm
Ref. | Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Cover plate Placa de cubierta
110183491 1 Deckplatte Couvercle de protection
Strobe light Lampara rotativa (estroboscopio)
2 0162964 1 Stroboskop-Drehleuchte Stroboscope-phare rotatif
Strobe light Lampara rotativa (estroboscopio)
3 |01834%) 1 Stroboskop-Drehleuchte Stroboscope-phare rotatif
4 lo1s3s70] 1 Light bracket Ménsula de la luz
Lampenhalterung Support de lampe
Light Lampara
5 10166730| 1 Lampe Lampe
Wiring harness Conjunto de cables
8 0183637 1 Kabelbaum Harnais de cables électriques
Plug Tapoén
9 10183494 1 Stopfen Bouchon
Fitting Unioén
4300154302 1 Verschraubung Raccord
Heater Calentador 3,00in OD
506| 0180767 1 Heizung Réchauffeur
Drain plug Tapon roscado compl.
618) 0180765 1 Schraubverschluf3 Bouchon compl. S9
Fitting Union 1/2 JIC x 1/2in
NPT
620] 0180857 1 Verschraubung Raccord s9
Barbed fitting Unién dentada 1/2 x 1/2 x 90
62110180858 | 1 Verschraubung mit Widerhaken Raccord a picot
Barbed fitting Unién dentada 172 x 1/2in
623) 0180860 1 Verschraubung mit Widerhaken Raccord a picot
Fitting Unién 3/4 x 1/2in
625) 0180861 1 Verschraubung Raccord
Hose Manguera 1/2 x 36in
646| 0180859 1 Schlauch Tuyau
Cable tie Atadura de cable 3,6 x 203
786/ 0111458 | 9 Kabelbinder Serre-cable
Pan head screw Tornillo de cabeza de cono achatado M5 x 16 DIN 7985A
828) 0154516 4 Flachkopfschraube Vis ber
853| 0157021 | 2 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 14
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
Pan head screw Tornillo de cabeza de cono achatado No.10 x 3/4in
879) 0171457\ 1 Flachkopfschraube Vis ber
Screw Tornillo M5 x 16
88110159811 4 Schraube Vis
Lock nut Contratuerca M5 DIN 985
91210010369 | 4 Sicherungsmutter Contre-écrou
M
916! 0030066 | 2 Lock nut Contratuerca 8
Sicherungsmutter Contre-écrou
Nut Tuerca 3/8-24in
994| 0077809 | 1 Mutter Ecrou

0620642 - 122

129




Option-Positive Air Shutoff
Sonderzubehor-Luftungsklappe
Sonderzubehor-Luftungsklappe
Option-soupape de ventilation

G 25

sss—L

200_5200009290100130

130 0620642 - 122



G 25

Option-Positive Air Shutoff
Sonderzubehor-Luftungsklappe
Sonderzubehdor-Luftungsklappe

Option-soupape de ventilation

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

3165200009090 2

Air hose

Manguera de aire

Druckluftschlauch Tuyau a air
1,56-2,50 SAE 32

515| 0112287 | 2 Clamp Abrazadera

Schelle Agrafe

Valve Valvula
5605200008199 1 Ventil Soupape
561|5200008060| 1 Bracket Soporte

Konsole Support

Hexagonal flange head screw Tornillo hexagonal de brida M8 x 20

838|0028404| 2

Sechskantflanschschraube

Vis hexagonale de bride

25Nm/18ft.Ibs

916| 0030066 | 2

Lock nut
Sicherungsmutter

Contratuerca
Contre-écrou

M8

0620642 - 122

131




WACKER
NEUSON

Wacker Neuson Produktion GmbH & Co. KG - PreullenstraBe 41 - 80809 Minchen - Tel.:. +49-(0)89-35402-0 - Fax: +49-(0)89-35402-390
Wacker Neuson Production Americas LLC - P. O. Box 9007 - Menomonee Falls, WI 53052-9007 - Tel.: (262)-255-0500 - Fax: (262)-255-0550
Wacker Neuson Ltd. - Tower 1, Grand Century Place - 193 Prince Edward Road West - Mongkok, Kowloon - Hong Kong, VR China - Tel: +852-3605 5360, Fax: +852-2406 6021



